.
AIRCRAFT

S-21 OUTBOUND

PARTS MANUAL

Serial Number:

Registration Number:

COPYRIGHT © 2017
RANS DESIGNS
4600 HWY 183 Alt
HAYS, KANSAS, USA 67601
785-625-6346
WWW.RANS.COM

This manual conforms to FAA Evaluated date 9/11/2018






d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFHd3H LON AVIN
"AINO I 1dNVX3

LL0Z/GH/9 0056-05
\\ ‘
o )
o /
&
[
=
z=
.
a [
< = W
—_
=@
: =
3z O w
oo n
~
=) | M
o 22y 5
oo ~
aog
FEE
__.a ol
o
m =
&
E m
L H-€LE0IMd HY - 3903 ONIAVIT dITO 1Y ¥ - @
L T-€LE0IMdM H1-3903 ONIQVITdID 81 ¥ IN
b H-PSOIMAM HY - 914 dIL ONIM '€
L THYGOIMA H1- 914 dIL ONIM € /
b H-ZLEOIMAM HY - 3903 ONIMIVAL dITO g1 2
v T-2LE0IMd H1-3903 ONMIVYL IO 81 2 _ ]
vz Lr-OdVV 1IN WONINNTY 870 ) %
2
ALINVAD GIaNNN 1avd NOILdIg0S3a # ¢N/1
XTGNISSY 1Y diL - ONIM - 931aN00 SIS
90-0500 3OVd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVINTE 404 1LvV3id3d
'39Vd NOILdIFdOS3d S1dvd
ONIANOdSIHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14dvVd 3AONTY
"d3AdNIG ONIY-€ N3IdO

¢ d41S



“IVANVIN dNOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O &u i
5] _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diN0 91y '+ IA na W_u
I T-€LE0IMdA H1-390d3 9NIava1diTo g9id v > [
I H-7¥S0IMdM HY - 9dId dIL ONIM '€ M z
I T-PSOIMdAM HT-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 3903 ONITIVEL dITO 9Id 2 m__
14 T-CLEO0IMdA H1-3903 ONITIVEL dITO g1d 2
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3IGNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3Hd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



RANS S-21 OUTBOUND - PARTS MANUAL
TABLE OF CONTENTS

TOOL KIT 001-02
RUDDER FRAME & SKIN ASSEMBLY 002-02
OPTIONS - BUMP TRIM KIT - RUDDER AND AILERON 002-04
VERTICAL STABILIZER FRAME & SKIN ASSEMBLY 003-02
VERTICAL STABILIZER INSTALLATION 003-04
OPTIONAL - TAILDRAGGER - PULL HANDLE ASSEMBLY 003-06
HORIZONTAL STABILIZER FRAME ASSEMBLY 004-02
HORIZONTAL STABILIZER SKIN INSTALLATION 004-04
HORIZONTAL STABILIZER INSTALLATION 004-06
ELEVATOR FRAME ASSEMBLY 005-02
ELEVATOR SKIN INSTALLATION 005-04
ELEVATOR AND ELEVATOR TRIM TAB INSTALLATION 005-06
ELEVATOR TRIM TAB ASSEMBLY 005-08
141 WING - SPAR ASSEMBLY 006-02
141 WING - BELLCRANK ASSEMBLIES 006A-02
141 WING - FRAME ASSEMBLY 006B-02
141 WING - BELLCRANK INSTALLATION 006B-04
141 WING - SKIN INSTALLATION 006C-02
141 WING - BOTTOM SKIN - INSPECTION PANEL INSTALLATION 006C-04
141 WING - OPTIONS - PITOT/STATIC SYSTEM 006C-06
141 WING - FUEL TANK ASSEMBLY 006D-02
141 WING - FLAP ASSEMBLY AND INSTALLATION 006E-02
141 WING - AILERON ASSEMBLY AND INSTALLATION 006F-02
141 WING - LIFT STRUT ASSEMBLY & INSTALLATION 006G-02
141 WING - UPPER LIFT STRUT FAIRING 006G-04
141 WING - WING TIP ASSEMBLY AND INSTALLATION 006H-02
141 WING - OPTIONS - AVEO STROBE INSTALLATION 006H-04
141 WING - OPTIONS - LANDING LIGHTS INSTALLATION 006H-06

141 WING - ROOT SEAL INSTALLATION 0061-02



FUSELAGE - STATION 4 & 5 - BULKHEAD ASSEMBLY

007-02

FUSELAGE - STATION 6 & 8 - BULKHEAD ASSEMBLY

007-04

FUSELAGE - STATION 9 - BULKHEAD ASSEMBLY

007-06

FUSELAGE - STATION 10 - BULKHEAD ASSEMBLY

007-08

FUSELAGE - TAILCONE - BOTTOM SKIN ASSEMBLY

FUSELAGE - OPTIONS - GARMIN GMU11 MAGNETOMETER MOUNT

007A-02

007A-04

FUSELAGE - TAILCONE - SIDE & TOP SKIN ASSEMBLY

007B-02

FUSELAGE - TAILCONE - AFT CLOSEOUT INSTALLATION

007B-04

FUSELAGE - SKINS AND TAILCONE MATING INSTALLATION

007C-02

TAILDRAGGER - MAIN GEAR INSTALLATION

008-02

TAILDRAGGER - WHEEL & BRAKE INSTALLATION

008-04

TAILDRAGGER - 6" TIRES

008-06

TAILDRAGGER - 8" TAILWHEEL INSTALLATION

008-08

TAILDRAGGER - OPTIONS - 10" TAILWHEEL INSTALLATION

008-10

TRIKE - MAIN GEAR INSTALLATION

008A-02

TRIKE - STANDARD - WHEEL AND BRAKE INSTALLATION

TRIKE - OPTIONS - TUNDRA - WHEEL AND BRAKE INSTALLATION

008A-04

008A-04B

TRIKE - STANDARD - NOSE GEAR INSTALLATION

TRIKE - OPTIONS - TUNDRA - NOSE FORK INSTALLATION

008A-06

008A-06B

TRIKE - TAIL TIE-DOWN INSTALLATION

008A-08

TRIKE - OPTIONS - TOW BAR INSTALLATION

TRIKE - OPTIONS - TUNDRA NOSE GEAR - TOW BAR INSTALLATION

008A-10

008A-12

BELLY FAIRINGS

008B-02

OPTIONS - JACK LUG

008C-02

FUSELAGE - FLOORBOARD INSTALLATION

009-02

FUSELAGE - RUDDER PEDAL INSTALLATION

009A-02

FUSELAGE - RUDDER SYSTEM INSTALLATION

009B-02

FUSELAGE - RUDDER RETURN SYSTEM

009B-04

FUSELAGE - HYDRAULIC BRAKE INSTALLATION

009C-02

FUSELAGE - SLIDING SEAT ASSEMBLY

009D-02

FUSELAGE - OPTIONS - SEAT HEADREST INSTALLATION

009D-04

FUSELAGE - SEAT BELT INSTALLATION

009D-06

FUSELAGE - CONTROL STICK INSTALLATION

010-02



FUSELAGE - OPTIONS - PASSENGER SEAT ELECTRIC ELEVATOR TRIM 010-04

FUSELAGE - CONTROL STICK PUSH-PULL TUBE INSTALLATION 010A-02
FUSELAGE - ELEVATOR PUSH-PULL TUBE INSTALLATION 010B-02
FUSELAGE - AILERON CABLE SYSTEM INSTALLATION 010C-02
FUSELAGE - FLAP LEVER INSTALLATION 010D-02
FUSELAGE - BOOT COWL ASSEMBLY 010E-02
FUSELAGE - VENT SYSTEM INSTALLATION 010E-04
FUSELAGE - INSTRUMENT PANEL INSTALLATION 010F-02
FUSELAGE - INSTRUMENT SUB-PANEL & RADIO MOUNT PLATES INSTALLATION ============ 010F-04
FUSELAGE - OPTIONS - PITCH SERVO INSTALLATION 010F-06
FUSELAGE - OPTIONS - ROLL SERVO INSTALLATION 010F-08
FUSELAGE - FORMED WINDSHIELD & SKYLIGHT INSTALLATION 010G-02
DOOR ASSEMBLY, LEXAN AND TRIM 010H-02
DOOR LATCH AND DOOR INSTALLATION 010H-04
AFT BAGGAGE COMPARTMENT INSTALLATION 0101-02
SIDES - FORWARD BAGGAGE COMPARTMENT INSTALLATION 0101-04
FLOOR - FORWARD BAGGAGE COMPARTMENT INSTALLATION 0101-06
INTERIOR INSTALLATION - AFT 0101-08
INTERIOR INSTALLATION - FWD 010l1-10
OPTIONS - CARGO NET INSTALLATION 0101-12

STATION 3 CLOSEOQUT 010J-02



RANS S-21 OUTBOUND

001-02

TOOL KIT

# DESCRIPTION PART NUMBER QUANTITY

1. RANS Tool Kit KSAC0074

1. RANS Tool Kit w/o Pneumatic Riveter KSAC0082

2. RANS Tool Bag *, ** KSTK0001 1

3. Pneumatic Blind Rivet Puller * KSTK0002 1

4. Hand Held Rivet Puller, Swivel Head *, ** KSTK0003 1

5. Straight Pattern Snips *, ** KSTK0004 1

6. Fluting Pliers *, ** KSTK0005 1

7. Safety Wire Pliers, 9" *, ** KSTK0006 1

8. Cleco Pliers *, ** KSTK0024 1

9. Edge Forming Tool *, ** KSTK0007 1
10. Angle Finder *, ** KSTK0008 1
11. Circle Cutter, 6" *, ** KSTKO0009 1
12. Deburr Tool, DoglLeg with Bit *, ** KSTKO0010 1
13. Deburring Tool Set *, ** KSTK0011 1
14 . Half Round File, Second Cut, 8" *, ** KSTKO0012 1
15. 120 Degree Dimple Die for 1/8" Pop Rivets *, ** KSTK0013 1
16. Hand Squeeze, 2" *, ** KSTK0014 1
17 . Step Drill Bit Set & Click Center Punch *, ** KSTKO0015 1
18. Drill Bit - #11 *, ** KSTKO0016 6
19. Drill Bit - #30 *, ** KSTKO0017 12
20. Drill Bit - #40 *, ** KSTKO0018 12
21. Drill Bit - #27 *, ** KSTKO0019 2
22. 120° Countersink - #30 *, ** KSTK0020 1
23. 100° Countersink - #11 *, ** KSTK0021 1
24 . MicroStop *, ** KSTK0022 1
25. Reamer - 3/16" Straight Flute *, ** KSTK0023 1
26. #30 Cleco (Copper) *, ** KSTK0025 200
27 . #40 Cleco (Silver) *, ** KSTK0026 100
28. #11 Cleco (Gold) *, ** KSTK0027 30
* Included in Tool Kit (KSAC0074)

** Included in Tool Kit (KSAC0082)

9/11/2018

REV. - ORIG



8102/11/60

* BUILDER MODIFIES
xx BUILDER CUTS TO LENGTH

m?ﬁ\ N

\

Mo
/
N
\
QA 00.” 00O,

VERTICAL
STABILIZER
AFT SPAR

VERTICAL
STABILIZER
AFT SPAR

//; * REFER TO VERTICAL
STABILIZER FRAME AND

y SKIN ASSEMBLY
ﬂﬂﬂ‘w

RARINNIES S-21 OUTBOUND

MDS651

RUDDER FRAME & SKIN ASSEMBLY REV. B

10-¢00



RANS S-21 OUTBOUND

©ONOOOEWN =3

PAGE 002-02
RUDDER FRAME & SKIN ASSEMBLY
DESCRIPTION PART NUMBER QUANTITY
Rudder Spar KPRDO0106 1
Rudder Rib - Upper KPRDO0109 3
Rudder Horn Mount Tube KPRDO0103 1
Rudder Rib - Lower KPRDO0107 1
Rudder Horn KPRDO0113 1
Elevator and Rudder Hinge - Short KPHS0098 2
Rudder Horn Rib Doubler KPRDO0105 1
1/8" Aluminum Rivet - Cherry Q AAPQ-42 15
3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 9
. 3/16" Bolt AN3-16A 3
. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 148
3/16" Thick Washer AN960-10 7
3/16" Thin Washer AN960-10L 11
. 3/16" Shear Nut AN364-1032A 9
. 3/16" Bolt AN3-4A 2
Rudder Skin KPRDO0110 1
3/16" Bolt AN3-11A 4
Bronze Flange Bushing KSAC0019-3 4
Lower Rudder Hinge KPRDO0112 2
. Raw Stock - Aluminum Bushing, 1/4" x .028" * KAACO0044-2 1
. Aluminum Bushing, 1/4" x .028" x .52" ** KAAC0044-2 0
* Builder Modifies **Builder
cuts to length to fit
9/11/2018

Rev. A



81L0¢2/11/60

[RRABRINIES S-21 OUTBOUND
OPTIONS - BUMP TRIM KIT - RUDDER & AILERON

MD3651
REV. — ORIG

€0-¢00



RANS S-21 OUTBOUND PAGE 002:04
OPTIONS - BUMP TRIM KIT - RUDDER AND AILERON
KAAC0112
# DESCRIPTION PART NUMBER QUANTITY
1. Bump Trim * KPAC0289 2
2. Bump Trim Housing *, ** KPAC0289-1 0
3. Bump Trim Slide *, ** KPAC0289-2 0
4. 1/4" VHB Double Sided Tape * KSACO0080 22 in
* Included in KAAC0112 Kit
** Part of KPAC0289
9/11/2018

REV. - ORIG



ATHINHSSY NIAS 2% HINVId JHZT'TTd VLS "TVOILLIHA
ANNOYLNO 1S SSULER Y

J A3
1S9GUNW

8102/11/60

10-€00



RANS S-21 OUTBOUND PAGE 00302

VERTICAL STABILIZER FRAM & SKIN ASSEMBLY

#  DESCRIPTION PART NUMBER QUANTITY
1. Vertical Fin Top Nose Rib KPVS0100 1
2. Vertical Fin FWD Spar KPVS0103 1
3. Vertical Fin Nose Rib #3 KPVS0110 1
4. Vertical Fin Nose Rib #2 KPVS0109 1
5. Vertical Fin Bottom Nose Rib KPVS0104 1
6. Vertical Top Aft Rib KPVS0102 1
7. Vertical Aft Rib #3 KPVS0112 1
8. Vertical Aft Rib #2 KPVSO0111 1
9. Vertical Bottom Aft Rib KPVS0101 1
10. FWD Vertical Spar Gusset - #1 KPVS0105 1
11. FWD Vertical Spar Gusset - #2 KPVS0106 1
12. Vertical Fin Aft Spar KPVS0096 1
13. Vertical Fin Gusset - AFT - #1 KPVS0097 1
14. Vertical Fin Gusset - AFT - #2 KPVS0098 1
15. Vertical Fin Gusset - AFT - #3 KPVS0099 1
16. Elevator and Rudder Hinge - Long KPHS0097 2
17. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 114
18. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 27
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-46 8
20. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 4
21. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-68 4
22. Vertical Stabilizer Leading Edge Skin KPVS0108 1
23. Vertical Stabilizer Side Skin KPVS0107 2
24. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 184
25. Vertical Stabilizer Tip KPVS0113 1
26. Vertical Stabilizer Tip Rib KPVS0114 1
27. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 20
28. 1/8" Small Brass Washer AN960-B4 10
29. Adhesive - Superglue or Silicone* - 0
30. Rubber Trim X1011 6 ft
31. Bronze Flange Bushing KSAC0019-3 4
32. Lower Vertical Stabilizer Hinge KPVS0116 2
33. 3/16" Thick Washer AN960-10 4

*Builder Supplied

9/11/2018
REV. A



810¢2/11/60

SOME DUPLICATED
HARDWARE NOT
NUMBERED FOR CLARITY

7

VERTICAL STABILIZER SKIN &
TAILCONE SKIN NOT SHOWN FOR
CLARITY

STATION 8
BULKHEAD

STATION S mmwﬂm
BULKHEAD ,

RRAFRIANIES S-21 OUTBOUND
VERTICAL STABILIZER INSTALLATION

€0-€00



RANS S-21 OUTBOUND

VERTICAL STABILIZER INSTALLATION

PAGE 003-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-6A 5
2. 3/16" Bolt AN3-5A 5
3. 3/16" Thin Washer AN960-10L 10
4. 3/16" Shear Nut AN364-1032A 10

9/11/2018
REV. A



810¢2/11/60

g O™—8
Iv) le., HQ A,
2 Iv.,/ d o °
L@ V.
10 9
- y—7 DOUBLER RIVET

%
p—"
4

VERTICAL e
STABILIZER
SIDE SKIN 11

VERTICAL
STABILIZER
SIDE SKIN

SCHEDULE

RRARINIES S-21 OUTBOUND
OPTIONAL - TAILDRAGGER - PULL HANDLE ASSEMBLY

G0-€00



RANS S-21 OUTBOUND
OPTIONAL - TAILDRAGGER - PULL HANDLE ASSEMBLY

PAGE

003-06

KAVS0006
# DESCRIPTION PART NUMBER QUANTITY
1. Quick-Release Button KSHWO0112 1
2. Pull Handle Raw Stock Kit KAACO0106 1
3. 5/8" X .058" Aluminum Tube * KAAC0106-1 1
4., 3/4" X .058" Aluminum Tube * KAAC0106-2 1
5. 7/8" X .058" Aluminum Tube * KAAC0106-3 1
6. Pull Handle Doubler ** KPVS0115 1
7. JB Weld Adhesive*>* 0
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 2
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 6
11. Handle Grip - 3/4" KSACO0079 1
* Part of Raw Stock Kit
** Builder Modifies
*kk 1 1
Builder Supplied 9/11/2018

REV. - ORIG



A TAINASSY HNV YA d4Z1'TIdV.LS "TVINOZIdOH

ANNOY9LNO IS SISk

Jd31gnoa 0L
JYdS IVIIdAL

810¢2/11/60

10-¥00



RANS S-21 OUTBOUND

HORIZONTAL STABILIZER FRAME ASSEMBLY

PAGE

004-02

# DESCRIPTION PART NUMBER QUANTITY
1. Horizontal Stabilizer Nose Rib KPHS0085 12
2. Horizontal Stabilizer Spar - FWD KPHS0088 1
3. Horizontal Outboard Rib KPHS0082 2
4 . Horizontal Stabilizer Spar Doubler KPHS0089 2
5. Horizontal Middle Rib KPHS0084 7
6. Elevator and Rudder Hinge - Long KPHS0097 8
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 236
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 18
9. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 16
10. Horizontal Stabilizer Spar - AFT KPHS0095 1
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 2
12 . Horizontal End Rib KPHS0096 2

9/11/2018

REV. B



NOILVTIVLSNI NIXIS d4ZI'TTd VLS "TVLINOZIdOH
ANNO4LNO IS SWElR d

v - 'A3d

810¢2/11/60

T,

Y33¥ SIHL NI ‘SI3ALY ,8/1 11V x

NINS 0L IHDIL AV OL SONIYIV4 MOV 0L
SLIIATS HSNTT4 39 T7IM “WOLLO09 ONY J0LD

[SSGUN
ATdWISSY
TINYd NOTLJ3d4SNI L6

€0-¥00



RANS S-21 OUTBOUND PAGE 004-04
HORIZONTAL STABILIZER SKIN INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 5" Inspection Cover Tab Ring KPWI0656 2
2. Tinnerman A1789-8Z-1 10
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 316
4. 5" Inspection Cover KPWI0659 2
5. #8 Pan Head Screw 8X1/2 PHS 10
6. Horizontal Stabilizer Skin - LH KPHS0092-L 1
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 156
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 194
9. Horizontal Tip KPHS0093 2
10. 1/8" Small Brass Washer AN960-B4 12
11. Adhesive - Superglue or Silicone Seal* e 0
12. Horizontal Stabilizer Fairing KPHS0094 2
13. 6-32 Single-Ear Nut Plate K-2000-06 20
14. 3/32" Aluminum Rivet 40APR1/8 40
15. Rubber Edging 8510K11 3 ft
16. Adhesive - Supergluve* 0
17 . 1/8" Aluminum Rivet - Flush (120 degree) AACQ-42 22
18. 6-32 Machine Screw ANb526-632R6 20
19. 1/8" Aluminum Rivet - Flush (120 degree) AACQ-43 30
20. Horizontal Stabilizer Skin - RH KPHS0092-R 1
* Builder Supplied
9/11/2018

REV. A



810¢2/11/60

¥ REFER TO FUSELAGE — STATION 10
— BULKHEAD ASSEMBLY

S-10 BULKHEAD

** USE WASHERS AS
NEEDED TO FILL GAP

S—11 BULKHEAD

SKINS NOT SHOWN FOR CLARITY

NOT ALL DUPLICATED HARDWARE
SHOWN FOR CLARITY MD5651

REV. B
RRAFRIANIET S-21 OUTBOUND
HORIZONTAL STABILIZER INSTALLATION

G0-¥00



RANS S-21 OUTBOUND PAGE 004-06
HORIZONTAL STABILIZER INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 4
2. 1/4" Thick Washer AN960-416 10
3. 1/4" Bolt AN4-14A 2
4 . Aluminum Bushing - 3/8" x .095" x .935" * KPACO0060 2
5. 1/4" Bolt AN4-6A 2
6. 1/4" Large Washer AN970-4 2
7. Loctite Blue*> 0
8. 1/4" Thin Washer AN960-416L 4
* Builder Modifies
** Builder Supplied
9/11/2018

REV. B



ATHINHSSY HINVId JOLVAATH
ANNO4.LNO IS SWElR

d 'N3d
1S9GUN

NAOHS S1LAATS 119 LON

ALTIV 1D o404 NOILISOd
NOTLY TT¥LSNT Ad3AT NI

WoL1104d

0L S3T10H FLVYI1dLnN
14V 0L ON3 o435NO7T

810¢2/11/60

INAYW SV Ld3OX3 "Tr-0dvy SLIALS T1v *

I ONV dvdS "13SSND LO3NNOD oA9YdS HONOAHL SLINTA sk
dvdS ONV L3SSNY LIINNOIT dvdS HBNOdHL SLTIATS *x*

39 LSNW S1IINTS TV

NOTLvd3d0 F49S d04 NdOH ONW
SAI8 HDNOSHL AT1334N03S T3 119 1LSNI

10-G00



RANS S-21 OUTBOUND 005-02
ELEVATOR FRAME ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Tip - Inner KPELO042 2
2. Elevator and Rudder Hinge - Short KPHS0098 8
3. Elevator Tip Attach Angle KPELO0O44 2
4. Elevator FWD Spar KPELO040 2
5. Elevator Rib KPEL0O038 10
6. Elevator AFT Spar KPEL0039 2
7. Elevator Trailing Edge Rib KPELO037 6
8. Elevator Trim Tab Hinge * KPTRO0067 1
9. Elevator Trim Servo Rib KPEL0045 2
10. Elevator Horn KPEL0048 1
11. Elevator FWD Spar Connect Gusset KPELO0041 1
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 106
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 20
14. 1/8" Aluminum Rivet - Cherry Q AAPQ-46 12
15. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 16
16. Bearing SR4APP 1
17 . 1/8" Small Brass Washer AN960-B4 2
18. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 1
19. Elevator Horn Rib KPEL0053 2
* Builder Modifies
9/11/2018

REV. B



NOILVTIVLSNI NIXS dOLVAATH
ANNO4.LNO IS SWElR

VARVANE ol
1S9GaN

I7-0dvv SLIATS TV *

810¢2/11/60

€0-5900



RANS S-21 OUTBOUND

ELEVATOR SKIN INSTALLATION

PAGE

005-04

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Top Skin - LH KPELOO35-L 1
2. Elevator Top Skin - RH KPELO035-R 1
3. Elevator Tip - Outer KPEL0043 2
4 . Elevator Tip Skin KPELO047 2
5. Elevator Trailing Edge Skin KPELO0034 2
6. Elevator Bottom Skin - LH KPELO0036-L 1
7 . Elevator Bottom Skin - RH KPEL0036-R 1
8. Trim Servo Cover KPEL0046 1
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 715
10. Tinnerman Al1789-8Z-1 5
11. #8 Pan Head Screw 8x1/2 PHS 5
12 . Elevator Balance Rib KPELO049 2
13. Elevator Top Skin Splice KPELOO50 1
14 . Elevator Bottom Skin Splice KPELOO51 1
15. Lead ShotorBBs* e 0
16. Epoxy* e 0
17. Bondo/Filler* e 0
18. 1-1/4" Tube for forming* e 0
* Builder Supplied
9/11/2018

REV. A



NOILVTIVLSNI VL NTdL JOLVAHATH ANV dOLVAHTH

ANNOY9LNO IS SISk

1S9GaNW

9Iy0 - "A3

810¢2/11/60

G0-G00



RANS S-21 OUTBOUND PAGE 005-06
ELEVATOR AND ELEVATOR TRIM TAB INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-11A 4
2. 3/16" Thin Washer AN960-10L 8
3. Bronze Flange Bushing KSAC0019-3 16
4. 3/16" Shear Nut AN364-1032A 4
5. Pin - Elevator Trim Tab Hinge * ** KPTRO0067 0
* Part of KPTR0067
** Refer to Elevator Frame Assembly and Elevator Trim Tab Assembly
9/11/2018

REV. A



o
© N
= SN
oy | o REFER TO ELEVATOR
% INSTALL PER — mw ~_ FRAME ASSEMBLY
MANUFACTURER’S , _H\m@ Pl
DIRECTIONS | / mw

~. i PILOT SIDE
I 22 @M/Sz%mf STICK
~ |
// ,

o>
$

0
s>
S5
po
5
s>

MD3651
NOT ALL RIVETS SHOWN REV. B

IN EVERY INSTALLATION

POSITION FOR CLaRTTy RREIMSS S-21 OUTBOUND
ELEVATOR TRIM TAB ASSEMBLY

£0-G00



RANS S-21 OUTBOUND PAGE 003-08
ELEVATOR TRIM TAB ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY

1. Elevator Trim Tab Spar - LH KPTRO0064-L 1

2. Elevator Trim Tab Spar - RH KPTRO0064-R 1

3. Elevator Trim Tab Rib - LH KPTR0063-L 4

4. Elevator Trim Tab Rib - RH KPTR0063-R 4

5. Elevator Trim Tab Horn - LH KPTRO0066-L 1

6. Elevator Trim Tab Horn - RH KPTRO0066-R 1

7. Elevator Trim Tab Hinge * ** KPTR0067 0

8. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 108

9. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 24
10. Trim Servo Kit KSTR0001 1
11. Trim Servo ™™ e 0
12. 8-32 Nut Plate MS21047-08 4
13. 3/32" Aluminum Rivet 40APR1/8 8
14 . 8-32 Machine Screw AN526-832R10 4
15. Cotter Pin*>* e 0
16. 1/8" Small Brass Washer AN960-B4 2
17. Clevis Pin*>* e 0
18. Clevis** e 0
19. Jam Nut**>* e 0
20. PushRod**>* e 0
21. Trim Position Indicator*>* 0
22 . Control Stick Grip KSCS0016 1
23. 5-Wire Bundle - 26 Gauge - White Wire KSES0022 24 ft.
24 . 20 Gauge - White Wire **** e 0
25. 3/16" Rubber Grommet KSAC0002 3
26. Elevator Trim Tab Skin KPTRO0065 1
* Builder Modifies
** Refer to Elevator Frame Assembly
*** Included in Trim Servo Kit 9/11/2018

**** Builder Supplied

REV.B



* END HOLES IN DOUBLER USE SHORTER RIVETS
DUE TO RECESSED POCKET WHICH ALLOWS
FUSELAGE CARRY-THRU T-BONE TO CLEAR
INBOARD RIVET DURING INSTALLATION

8102/11/60
10-900

DO NOT RIVET
UNTIL INSTALLING
GAP SEAL

LD

SPAR ORIENTATION %

FUSELAGE
STATION 3 VERTICAL RISER

15 14 /_\ 19
LEFT-HAND SPARS SHOWN 20

MD3649

RARINNIES S-21 OUTBOUND REV. B
141 WING - SPAR ASSEMBLY




RANS S-21 OUTBOUND

#
1
1
2
2
3
4
5.
6.
7
8
9.
10
1"
12

13.
14.
15.
16.
17.
18.
19.
20.
21.

PAGE 006-02
141 WING - SPAR ASSEMBLY
DESCRIPTION PART NUMBER QUANTITY
Forward Wing Spar - RH KPWI0738-R 1
Forward Wing Spar - LH KPWI0738-L 1
Rear Wing Spar - RH KPWI0739-R 1
Rear Wing Spar - RH KPWI0739-L 1
FWD Spar Truss Doubler KPWI10642 2
FWD Spar FWD Attach Doubler KPWI10667 2
FWD Spar AFT Attach Doubler KPWI0678 2
AFT Spar Truss Doubler KPWI10643 2
. AFT Spar Attach Doubler KPWI0671 2
1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 28
1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 48
. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 24
. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 8
. AFT Spar Attach Fitting KPWI0672 2
3/16" Bolt AN3-15A 4
3/16" Thick Washer AN960-10 4
3/16" Shear Nut AN364-1032A 4
3/8" Bolt ANB-35A 2
3/8" Thick Washer AN960-616 4
3/8" Tensile Nut AN365-624A 2
5/16" Bolt AN5-20A 2
5/16" Thick Washer AN960-516 6
5/16" Tensile Nut AN365-524A 2

9/11/2018



810¢2/11/60

SHORTER CABLE
END TO AFT

LEFT-HAND BELLCRANKS SHOWN

RRARINIES S-21 OUTBOUND
141 WING - BELLCRANK ASSEMBLIES

MD5649
REV. - ORIG

10-V900



RANS S-21 OUTBOUND
141 WING - BELLCRANK ASSEMBLIES

PAGE

006A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Bellcrank Spindle KPAL0138 2
2. Bearing KSCS0019 4
3. Aileron Bellcrank Pulley KPALO137 2
4 . Aileron Bellcrank Mount KPALO0139 2
5. 1/4" Large Washer AN970-4 2
6. 1/4" Bolt - Drilled Head AN4H-7A 2
7. Safety Wire* e 0
8. Flap Bellcrank Spindle KPFL0169 2
9. Flap Bellcrank - RH KPFL0O163-R 1
9. Flap Bellcrank - LH KPFL0163-L 1
10. Flap Bellcrank Mount - RH KPFL0164-R 1
10. Flap Bellcrank Mount - LH KPFL0164-L 1
11. 3/16" Thick Washer AN960-10 2
12. 3/16" Bolt AN3-31A 2
13. Loctite Blue* e 0
14 . 3/16" Shear Nut AN364-1032A 4
15. Aileron Cable Guide - LH KPFL0O170-L 1
15. Aileron Cable Guide - RH KPFL0170-R 1
16 . Aileron Cable Guide Top KPFLO171 2
17 . 3/16" Bolt AN3-10A 2
18. 3/16" Thin Washer AN960-10L 6
19. Aileron Cable KPCS0303 2
20. 1 3/8" Retaining Ring KSHWO0101 4

* Builder Supplied

9/11/2018
REV. - ORIG



8102/11/60

TYPICAL ALL AILERON &

FLANGE BUSHING WILL INSTALL TO
OUTBOARD SIDE OF OUTBOARD AILERON
HINGE ARM AND TO INBOARD SIDE OF
INBOARD AILERON HINGE ARM,

LEADING

10-d900

FLAP HINGE ARMS
(EXCEPT ROOTS TYPICAL RIBS #2 THRU

#6 AND #8 THRU #11

* USE AS NECESSARY TO FILL GAP
%% BUILDER MODIFIES

FLANGE BUSHINGS WILL INSTALL TO
OUTBOARD SIDE OF ALL FLAP HINGE ARMS.

LEFT-HAND WING SHOWN

MD3649

RRAFEIMIES S-21 OUTBOUND  [LaP HINGE REV. - ORIG

ARM - ROOT

141 WING - FRAME ASEMBLY



RANS S-21 OUTBOUND

141 WING - FRAME ASSEMBLY

PAGE 006B-02

* Builder Modifies
**Part of KAWI0037
*** Part of KAWI0041

DESCRIPTION PART NUMBER QUANTITY
Wing Tip Rib - LH KPWI0736-L 1
Wing Tip Rib - RH KPWI0736-R 1
Inner Wing Rib - LH KPWI0733-L 8
Inner Wing Rib - RH KPWI0733-R 8
Outside Root Rib - LH KPWI0735-L 1
Outside Root Rib - RH KPWI0735-R 1
Inside Root Rib - LH KPWI0734-L 1
Inside Root Rib - RH KPWI0734-R 1
Attach Angle - Part Assembly * KAWI0037 1
Root Rib FWD Attach Angle ** KPWI0670 0
Rib AFT Attach Angle ** KPWI10669 0
Wing Truss KPWI10664 2
Lexan Shim Sheet - Truss *** KPWI10645 0

. 5/16" Bolt AN5-16A 8
5/16" Thick Washer AN960-516 16
5/16" Tensile Nut AN365-524A 8
1/4" Bolt AN4-16A 4
1/4" Thick Washer AN960-416 8
1/4" Thin Washer AN960-416L 16
1/4" Tensile Nut AN365-428A 4
Wing Tie Down Angle - LH KPWI0677-L 1

. Wing Tie Down Angle - RH KPWI0677-R 1
1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 16

. Bronze Flange Bushing KSAC0019-3 12

. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 180

. Aileron Hinge Arm KPWI10654 4

. Aileron Bellcrank Outer Rib Support KPWI10653 2

. Flap Hinge Arm KPWI10655 6

. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 168

. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 14

. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 20

. Flap Hinge Arm - Root KPWI10683 2

. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 4

. Flap Teleflex and Bellcrank Mount KPWI10652 2

. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4

. 3/16" Bolt AN3-5A 2

. 3/16" Thin Washer AN960-10L 2

. 3/16" Shear Nut AN364-1032A 2

. 3/4" Rubber Grommet MS35489-11 16

. Serrated Grommet Strip KSAC0023 4 ft.

. Lexan Wing Parts Sheet KAWI0041 1

. Grommet KSACO0076 2

9/11/2018


RANS Designs
Highlight


8102/11/60

€0-9900

¥ USE AS NECESSARY TO FILL GAP

WING RIBS SHOWN NOT RIVETED
TO REAR SPAR FOR CLARITY

.g/
W AY

MD3649
REV. - ORIG

LEFT-HAND WING SHOWN

RARINNIES S-21 OUTBOUND
141 WING - BELLCRANK INSTALLATION



RANS S-21 OUTBOUND
141 WING - BELLCRANK INSTALLATION

PAGE

006B-04

# DESCRIPTION PART NUMBER QUANTITY
1. Safety wire* e 0
2. Loctite Blue* e 0
3. 1/4" Bolt - Drilled Head AN4H-5A 6
4 . 1/4" Thick Washer AN960-416 8
5. Lexan Shim Sheet - Bellcrank Mount ** KPWI10684 0
6. 3/16" Star Lock Washer MS35333-39 4
7. 3/16" Bolt AN3-3A 4
8. 1/4" Bolt - Drilled Head AN4H-6A 2
9. 3/16" Thick Washer AN960-10 4
10. 3/16" Thin Washer AN960-10L 4
* Builder Supplied
** Part of KAWI0041
9/11/2018

REV. - ORIG



810¢2/11/60

STRINGERS -
TOP SKIN

STRINGER -
BOTTOM SKIN

WING STRINGER ORIENTATION

* ADDITIONAL RIVETS NOT 7

D CALLED OUT IN SPAR OR FRAME ASSEMBLY.
D C/—. *% NUT PLATE SUPPORTS.
WDD_M % REMOVE FROM BOTTOM SKIN AND USE ON WING TIP.

u__

LEFT-HAND WING SHOWN

RFEINIES S-21 OUTBOUND
141 WING - SKIN INSTALLATION

NOT ALL DUPLICATED
ITEMS SHOWN

~7

MD3649
REV. E

10-0900



RANS S-21 OUTBOUND

SOOXNOGOAWN =3

[ G G (Y
OO WN =

PAGE 006C-02
141 WING - WING SKIN INSTALLATION
DESCRIPTION PART NUMBER QUANTITY

Wing Skin - Top KPWI0737 2
Wing Skin - Bottom KPWI10647 2
Tank Support KPWI10651 16
Tailcone & Wing Stringer *** KPFUQ743 11
Wing Jig - FWD KPWI0687-A 2
1/8" Aluminum Rivet - Cherry Q AAPQ-42 206
1/8" Aluminum Rivet - Cherry Q AAPQ-41 1068
1/8" Stainless Steel Rivet - Flush (120 Degree) CCCQ-43 412
Wing Gap Seal - Inboard - LH KPWI0740-L 1
Wing Gap Seal - Inboard - RH KPWI0740-R 1

. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 82

. Wing Jig - AFT KPWI10687-B 2

. Wood-2"x2"* e 0

. Wood Screws™* e 0

. Nut Plate Support ** KPWI0703 0

. Wing Gap Seal - Outboard - LH KPWI10741-L 1

. Wing Gap Seal - Outboard - RH KPWI0741-R 1

. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 206

. 1/8" Aluminum Rivet - Avex 1691-0410 590

—_
~

* Builder Supplied
** Part of KPWI10647. Used on Wing Tips
*** One extra KPFU0743 is included with the wing kit

9/11/2018



810¢2/11/60

S” INSPECTION PANEL
ASSEMBLY

LEFT-HAND WING SHOWN

LIFT STRUT EXIT
DOUBLER INSTALLATION

PITOT TUBE ASSEMBLY
INSTALLS HERE
(LEFT WING ONLY>

FUEL WITHDRAWAL
A ACCESS PLATE
INSTALLATION

3 INSPECTION PANEL
ASSEMBLY

MD3649
REV. B

RAFRINNMIES S-21 OUTBOUND
141 WING - BOTTOM SKIN

INSPECTION PANEL INSTALLATION

€0-0900



RANS S-21 OUTBOUND PAGE 006C-04
141 WING - BOTTOM SKIN - INSPECTION PANEL INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 5" Inspection Cover Tab Ring KPWI0656 22
2. Tinnerman A1789-8Z-1 120
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 240
4. 5" Inspection Cover KPWI0659 22
5. #8 Pan Head Screw 8X1/2 PHS 120
6. Lift Strut Exit Doubler KPWI0662 2
7. Fuel Withdrawal Access Plate KPWI0674 2
9/11/2018

REV. B



8L0z/11/60

TYPICAL ANALOG INSTRUMENT 9
INSTALLATION SHOWN /
AIRSPEED INDICATOR
VERTICAL SPEED
INDICATOR INSTRUMENT
PANEL
SIDE BOOT
COWL SKIN
N\ Aw\/\
TO UNION ELBOW oy

LOCATED AT ROOT OF
LH WING

/ ' 6
/ Am* J“‘
TRANSPONDER ENCODER — \ /

wwmmocm_wwmov \ / '
)\ |

SIDE BOOT
COWL SKIN

* THESE ITEMS BUILDER SUPPLIED, AS NEEDED FOR ADDITIONAL INSTRUMENTS.

RRAEIMES S—<21 OUTBOUND

LEFT WING ONLY

MD4200

141 WING — OPTIONS — PITOT/STATIC SYSTEM REV. — ORIG

G0—0900



RANS S-21 OUTBOUND PAGE 006C-08
141 WING - OPTIONS - PITOT/STATIC SYSTEM
KAPT0003
# DESCRIPTION PART NUMBER QUANTITY
1. Pitot Tube KPPT0014 1
2. 5" Inspection Cover * ** KPWI0659 0
3. Pitot Doubler Plate KPPT0015 1
4. Angle Bracket KPAC0004 1
5. 1/4" Conduit Clamp S1-CC 2
6. 3/16" Bolt AN3-4A 2
7. 1/8" Small Brass Washer AN960-B4 2
8. 3/16" Shear Nut AN364-1032A 2
9. Union Elbow KSPT0005 2
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 5
11. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 1
12. 3/16" Thin Washer AN960-10L 2
13. Male Connector *** KSPT0002 2
14. Union Tee *** KSPT0003 1
15. 90 Degree Elbow *** KSPT0006 2
16. Pitot/Static Tubing *** KSPT0004 22 ft
17 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-46 2
18. Safety Wire *=* e 0
19. 1/8" Primer Line PRIMER LINE 4 ft
* Refer to 141 Wing - Bottom Skin Inspection Panel Installation
** Builder Modifies
May be purchased seperately, call RANS Parts Dept. for pricing 9/11/2018

**** Builder Supplied

REV. - ORIG



VENT HOLE MUST FACE
FORWARD 26
™)

8102/11/60

REFERENCE
WING SKIN TOP INSIDE ROOT _NHW/

23%
o /

8=
200x
~ 24 8
19%% / \
0
25
/s
\mm
d—26
% REFERENCE TOP
'y —OF FUEL TANK
)
dn
* INSTALL AFTER TANK INSTALLATION
x% USE AS NEEDED TO ALIGN VENT HOLE e’

i 7

3 R %‘ <

u__

MD3649
REV. E

FOR FUEL FITTING HARDWARE .

“SRUBBER GROMMET INSTALLED
LEFT-HAND TANK SHOWN IN ROOT FLAP HINGE ARM

RARINNIES S-21 OUTBOUND
141 WING - FUEL TANK ASSEMBLY

10-d900



RANS S-21 OUTBOUND PAGE  006D-02

141 WING - FUEL TANK ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Tank KPFS0112 2
2. 1/2" Tank Withdrawal Fitting - LH Thread KPFS0117 4
3. O-Ring KSFS0009 4
4. Rubber Washer KSFS0010 4
5. 1/2" Thick Washer AN960-816 4
6. Nut-1/2" Bulkhead - LH Thread KPFS0118 4
7. Loctite Blue* e 0
8. Thread Sealant * (Dow 730, Pro Seal or Permatex PTFE Fuel Compatible) ~ ===-- 0
9. 1/8" NPT Nipple KSAC0032 4
10. 1/8" Coupler AN910-1D 4
11. 90-Degree Withdrawal Fitting 8342 4
12. Hose Clamp 5-6202 4
13. Clear Fuel Line - 1/4" KSFS0008 18 in.
14. 3/4" Bulkhead Fitting KSFS0037 2
15. O-Ring - 3/4" Bulkhead KSFS0039 2
16. Rubber Washer KSFS0016 2
17. 3/4" Thick Washer AN960-1216 2
18. Nut - 3/4" Bulkhead - LH Thread KSFS0038 2
19. 3/8" Thin Washer AN960-616L 2
20. 3/8" Thick Washer AN960-616L 2
21. Fuel Sight Guage Decal - LH KPPL0024-L 1
21. Fuel Sight Guage Decal - RH KPPL0024-R 1
22. 1" Dia. Wood Dowel* e 0
23. Fuel Vent KPFS0101 2
24. 3/16" Countersunk Machine Screw (100 Degree) MS24694-S53 10
25. Fuel Cap Assembly - Flush KSFS0035 2
26. Pro-Seal* e 0
27. Retainer Ring KPWI0712 2
28. Rubber Grommet MS35489-17 4
29. Fuel Scupper KPWI10615 2

* Builder Supplied

9/11/2018

Rev. A



ATAINASSY LAADVIL NOILNALAYE ANV.L TdNd - ONIM [71

ANNOYLNO 1S SULER

NMOHS ANVL ANVYH-L437

6¥9GUN

]
Pl

*
—
=z
2]
—
>
—
—
>
M
—
m
)
—
>
=z
~
—
=z
2]
—
>
[
—
>
-
—
a
=z

8102/11/60

€0-d9o00



RANS S-21 OUTBOUND PAGE  006D-04

141 WING - FUEL TANK RETENTION BRACKET ASSEMBLY

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Tank Retention Bracket KPFS0122 2
2. Aft Tank Retention Bracket KPFS0121 2
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 12
4. Anti Chafe Tape* 0

*Builder Supplied

9/11/2018
REV. A



810¢2/11/60

* ITEM #4 USED IN RH FLAP
%% BUILDER MODIFIES

TYPICAL

TYPICAL

MD3649

RARINNIES S-21 OUTBOUND REV. A
141 WING - FLAP ASSEMBLY

LEFT-HAND FLAP SHOWN

10-3900



RANS S-21 OUTBOUND PAGE 006E-02
141 WING - FLAP ASSEMBLY AND INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Flap Spar KPFLO167 2
2. Flap Hinge - Part Assembly * ** KAFL0019 1
3. Flap Push-Pull Tube Attach KPFLO165 4
4 . Aileron/ Flap Rib - RH KPAL0146-R 6
5. Aileron/Flap Rib - LH KPAL0146-L 6
6. Aileron / Flap Action Rib - LH KPALO0147-L 2
7. Aileron / Flap Action Rib - RH KPAL0147-R 2
8. Flap Skin-LH KPFLO168-L 1
8. Flap Skin - RH KPFL0O168-R 1
9. Bronze Flange Bushing KSAC0019-3 8
10. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 48
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 420
12. Female Rod End NF-3 2
13. 3/16" Bolt AN3-10A 2
14 . 3/16" Thin Washer AN960-10L 26
15. 3/16" Shear Nut AN364-1032A 16
16. 3/16" Plain Nut AN345-10 4
17 . 3/16" Bolt AN3-6A 8
18. Flap Push-Pull Tube KPFL0O172 2
19. #10 Stainless Steel Washer BSHWO0022 4
20. 3/16" Male Rod End CM-3 4
21. Safety Wire*™™™ e 0
22. 12' Teleflex Cable TELEFLEX-12 2
23. 3/16" Bolt AN3-7A 4
* Builder Modifies
** Individual parts may be purchased as KPFL0166
*** Builder Supplied 9/11/2018

REV. A



ATAINASSY NOUATIV - DNIM IvI

810¢2/11/60

NMAOHS NOJITIV ANVH-L437

71
ga\é y1
« H-se

193IdAL

ANNO4dLNO 1S SlULER

19¥3IdAL

AX &
myg / 2
<a S
N

s> IV 3

10-4900



27 . Lead Shot or BB's **

RANS S-21 OUTBOUND PAGE 006F-02
141 WING - AILERON ASSEMBLY AND INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Spar KPALO0140 2
2. Aileron Hinge KPALO144 4
3. Aileron Push-Pull Attach KPAL0143 4
4 . Aileron/ Flap Rib - RH KPAL0146-R 5
5. Aileron/Flap Rib - LH KPAL0146-L 5
6. Aileron / Flap Action Rib - LH KPALO0147-L 2
7. Aileron / Flap Action Rib - RH KPAL0147-R 2
8. Aileron Skin - LH KPALO0145-L 1
8. Aileron Skin - RH KPAL0145-R 1
9. Bronze Flange Bushing KSAC0019-3 4
10. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 28
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 402
12. 3" Inspection Cover Tab Ring KPWI0680 4
13. Tinnerman A1789-8Z-1 12
14. #8 Pan Head Screw 8X1/2 PHS 12
15. 3/16" Male Rod End CM-3 4
16. 3/16" Plain Nut AN345-10 4
17 . Aileron Push-Pull Tube KPAL0148 2
18. 3/16" Thick Washer AN960-10 12
19. 3/16" Thin Washer AN960-10L 14
20. Aluminum Bushing - 3/8" x .095" * KPACO0060 1
21. 3/16" Bolt AN3-16A 2
22 . 3/16" Shear Nut AN364-1032A 8
23. 3/16" Bolt AN3-6A 4
24 . #10 Stainless Steel Washer BSHWO0022 2
25. 3" Inspection Cover KPWI0682 4
26. 3/16" Bolt AN3-11A 2
0
0

28 . Expanding Foam Sealant **

* Builder Modifies
** Builder Supplied

9/11/2018
REV.B



o
©
~~
—_—
—_—
~
N
o
—_—
oo

WING TRUSS

LEFT-HAND SHOWN

[RFEINIES S-21 OUTBOUND
141 WING - LIFT STRUT ASSEMBLY

STRUT ATTACH
TANGS (FUSELAGED

MD5649
REV. - A

10-9900



RANS S-21 OUTBOUND
141 WING - LIFT STRUT ASSEMBLY & INSTALLATION

006G-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-27A 8
2. 7/16" Bolt AN7-30A 2
3. Strut Truss Fitting KPLS0055 4
4. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-66 40
5. Strut Fitting Doubler KPLS0053 8
6. Lift Strut KPLS0054 2
7. 1/4" Thick Washer AN960-416 8
8. 1/4" Shear Nut AN364-428A 8
9. 7/16" Thick Washer AN960-716 8
10. 7/16" Shear Nut AN364-720A 6
11. 7/16" Bolt AN7-20A 2
12. Lower Strut Fitting KPLS0056 2
13. 7/16" Bolt AN7-16A 2
14 . 7/16" Thin Washer AN960-716L 2

9/11/2018

REV. A



81L0¢2/11/60

/
WING BOTTOM SKIN

iy

}
wa»zu_

o

LEFT-HAND SHOWN mwwiw
RARINMIES S-21 OUTBOUND |
141 WING - UPPER LIFT STRUT FAIRING

€0-9900



RANS S-21 OUTBOUND PAGE 006G-04
141 WING - UPPER LIFT STRUT FAIRING

# DESCRIPTION PART NUMBER QUANTITY

1. Upper Lift Strut Fairing - RH KPWI0692-R 1

1. Upper Lift Strut Fairing - LH KPWI0692-L 1

2. 3/16" Truss Head Screw AN526-C1032-R12 10

3. 3/16" Rivet Nut MS27130-A25K 10

4. Loctite Blue* e 0
* Builder Supplied

9/11/2018

REV. A



8102/11/60

H ¥ REFER TO OPTIONAL
STROBE INSTALLATION

¥ TRIMMED FROM
WING BOTTOM SKIN

REFER TO
WING - FRAME ASSEMBLY

LEFT-HAND SHOWN Mmm\muﬁw ORIG
RRFEIMES S-21 OUTBOUND |
141 WING - WINGTIP ASSEMBLY

10-H900



RANS S-21 OUTBOUND
141 WING - WING TIP ASSEMBLY AND INSTALLATION

006H-02

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tip-LH KPWI0685-L 1
1. Wing Tip - RH KPWI0685-R 1
2. 8-32 Nut Plate MS21047-08 16
3. pvCCement* e 0
4 . Wing Tip Support Rib - LH KPWI0686-L 1
4 . Wing Tip Support Rib - RH KPWI0686-R 1
5. #8 Washer AN960-8 16
6. 8-32 Bolt KSHWO0102 16
7. 3/32" Aluminum Rivet 40APR1/8 32
8. Nut Plate Support ** KPWI0703 0
* Builder Supplied
** Trimmed from KPWI0647
9/11/2018

REV. - ORIG



8L0<2/11/60

NOILVTIV.LSNI dSN d4'TOddV
SNOILdO - ONIM 171
ANNO4.LNO 1S SULER

OO — "AJY
8992AN

SOILVANGHOS ONIFIM 04 TIVANVIAL NOILVTIVLISNI 39041S OL d343d

4 Z
’
ssjoy asay} ybnouyy syeAly 910|d SOIT0HAV

21p|d JUNON SAF1093aV
*kx O}D[d } N 37043 wxx 930|d JUNOW SQITOYIV
¢ L

< : ; J[ N )
k% 40100UUOD Wl = {
. \
| “ | L.
dnbum

dnbuim

YOI UM POPIACIG s
IHOIM = N33O *x
1437 = d3d «

€0-H900



RANS S-21 OUTBOUND

PAGE 006H-04
141 WING - OPTIONS - AEROLED PULSAR NSP INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. AEROLEDS PULSAR NSP (12V) KPES0061-L 1
2. AEROLEDS PULSAR NSP (12V) KPES0061-R 1
3. AEROLEDS PULSAR NSP MOUNT KPWI0777 2
4. ALUMINUM FLUSH 120 DEGREE RIVET AACQ-43 6
9/11/2018

Rev. A



810¢2/11/60

DUE TO THE WIDE SELECTION OF
SWITCHES, CIRCUIT BREAKERS,
CONNECTORS AND WIRE WHICH MAY BE
USED TO CUSTOMIZE YOUR AIRCRAFT,
THESE ITEMS ARE "BUILDER SUPPLIED".

REFER TO LANDING LIGHT INSTALLATION
MANUAL FOR WIRING DETAILS.

RIGHT HAND FORWARD WING SPAR SHOWN

* REFER TO FORWARD WING SPAR.

RREJMSS S-21 OUTBOUND
141 WING - OPTIONS REV. - ORIG
LANDING LIGHTS INSTALLATION

OPENING MUST BE CUT BY BUILDER.

G0-H900



RANS S-21 OUTBOUND PAGE 006H-06
141 WING - OPTIONS - LANDING LIGHTS INSTALLATION
KAAC0109
# DESCRIPTION PART NUMBER QUANTITY
1. Landing Light KSES0077 2
2. Landing Light Mount - LH KPWI0704-L 2
3. Landing Light Mount - RH KPWI0704-R 2
4 . Landing Light Lens KPWI0705 2
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 16
6. 3/16" Bolt AN3-3A 4
7. 3/16" Thick Washer AN960-10 8
8. 3/16" Star Lock Washer MS35333-39 4
9. Silicone Seal* e 0
10. Loctite Blue* e 0
11. Landing Light Cut-Out Template KPWI0708 1
* Builder Supplied
9/11/2018

REV. - ORIG



81L0¢2/11/60

REFER TO TOP WING SKIN
& SKYLIGHT

REFER TO BOTTOM
o WING SKIN

REFER TO TOP
FORWARD SKIN

LEFT-HAND SHOWN MD5649

RRAEIMSS S-21 OUTBOUND RV
141 WING - ROOT SEAL INSTALLATION

10-1900



RANS S-21 OUTBOUND

4
1
1
2
3
4
5.
5
6
7
8
9

PAGE 0061-02
141 WING - ROOT SEAL INSTALLATION
DESCRIPTION PART NUMBER QUANTITY

. Wing Root Bottom Gap Seal - RH KPWI0690-R 1
. Wing Root Bottom Gap Seal - LH KPWI10690-L 1
. Tinnerman A1789-8Z-1 18
. 1/2" Black Foam Tape* - 0
. #8 Pan Head Screw 8 x 1/2 PHS 18

Flap Gap Seal - RH KPWI0691-R 1
. Flap Gap Seal - LH KPWI10691-L 1
. 6-32 Pan Head Machine Screw MS35206-228 2
. 6-32 Single Ear Nut Plate K-2000-06 2
. 8-32 Machine Screw AN526-832R6 6
. 8-32 Nut Plate MS21047-08 6

3/32" Aluminum Rivet 40APR1/8 16

10.

* Builder Supplied

9/11/2018
REV. A



- HDVTASNA

ATHINHSSY AVAHN'ING - § @ ¥ NOILLV.LS

ANNOY9LNO IS SISk

9Iy0 - "A3

1S9GaNW

¥ NOILVLS

S NOILVLS

810¢2/11/60

10-200



RANS S-21 OUTBOUND
FUSELAGE - STATION 4 & 5 - BULKHEAD ASSEMBLY

PAGE

007-02

# DESCRIPTION PART NUMBER QUANTITY
1. S-4 Bulkhead - RH KPFUQ707-R 1
2. S-4 Bulkhead - LH KPFUO707-L 1
3. S-4 Top Doubler KPFUO0724 1
4. S-4 Lower Doubler KPFUQ723 1
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 74
6. S-5Bulkhead - RH KPFU0728-R 1
7. S-5Bulkhead - LH KPFU0728-L 1
8. S-5 Top Doubler KPFUO0730 1
9. S-5 Lower Doubler KPFUO0729 1
10. Rubber Grommet MS35489-17 2

9/11/2018

REV. - ORIG



81L0¢2/11/60

STATION 6

¥ SEPARATE AND ORIENTATE NOTCH TO TOP
*¥x REPLACED BY KPACO0038 UON TAILDRAGGER.
REFER TO RUDDER SYSTEM INSTALLATION

STATION 8

ONLY RIGHT SIDE
OF RUDDER PULLEY SYSTEM
SHOWN FOR CLARITY

INSTALL THIS AREA
UF CABLES OVER
TOP OF SMALL PULLEY

MD5651

RFEIMIES S-21 OUTBOUND REV. ~ ORIG

FUSELAGE - STATION 6 & 8 - BULKHEAD ASSEMBLY

€0-200



RANS S-21 OUTBOUND
FUSELAGE - STATION 6 & 8 - BULKHEAD ASSEMBLY

PAGE

007-04

# DESCRIPTION PART NUMBER QUANTITY
1. S-6 Bulkhead - Upper KPFUQ705 1
2. S-6 Bulkhead - Lower KPFUQO706 1
3. S-6 Doubler * KPFUO0725 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 36
5. S-8 Doubler KPFU0716 1
6. S-8 Bulkhead KPFU0704 1
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 27
8. Aluminum Bushing - 3/8" x .095" x .15" ** KPACO0060 1
9. 3/16" Tensile Nut AN365-1032A 2
10. 3/16" Shear Nut AN364-1032A 4
11. 3/16" Bolt AN3-7A 4
12 . 3/16" Thick Washer AN960-10 4
13. 3/16" Bolt AN3-3A 2
14 . Small Pulley AN210-1A 2
15. U-Bracket RL-205-T 2
16 . Pulley Shackle KPCS0309 2
17 . Rudder Cable Assembly KPCS0307 2
18 . Elevator Push-Pull Tube Guide KPFUQO756 1
* Builder modifies to make LH / RH parts
** Builder Modifies
9/11/2018

REV. - ORIG



810¢2/11/60

RRARINIES S-21 OUTBOUND
FUSELAGE - STATION 9 - BULKHEAD ASSEMBLY

MD5651
REV. - ORIG

G0-£00



RANS S-21 OUTBOUND
FUSELAGE - STATION 9 - BULKHEAD ASSEMBLY

PAGE

007-06

# DESCRIPTION PART NUMBER QUANTITY

1. S-9 Bulkhead KPFU0702 1

2. S-9 Bulkhead Doubler KPFU0703 1

3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 42

4. FWD Attach Block KPFU0697 1

5. 3/16" Thin Washer AN960-10L 4

6. 3/16" Bolt AN3-5A 4

7. 3/16" Shear Nut AN364-1032A 4
9/11/2018

REV. - ORIG



810¢2/11/60

DO NOT RIVET AT
THIS TIME

REFER TO
TAILWHEEL
INSTALLATION

RRARINIES S-21 OUTBOUND
FUSELAGE - STATION 10 - BULKHEAD ASSEMBLY

MD5651
REV. - ORIG

£0-200



RANS S-21 OUTBOUND

FUSELAGE - STATION 10 - BULKHEAD ASSEMBLY

PAGE

007-08

# DESCRIPTION PART NUMBER QUANTITY
1. S-10 Bulkhead KPFU0701 1
2. S-10 Bulkhead Doubler - FWD KPFUQ727 1
3. S-10 Bulkhead Doubler - AFT KPFUQ0726 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 32
5. Horizontal Stabilizer Incidence Adjustor - LH KPHS0091-L 1
6. Horizontal Stabilizer Incidence Adjustor - RH KPHS0091-R 1
7. 3/16" Bolt AN3-5A 4
8. 3/16" Thin Washer AN960-10L 4
9. 3/16" Shear Nut AN364-1032A 4
10. 3/16" Socket Head Cap Screw KSHWO0109 4
11. 1/4" Socket Head Cap Screw KSHWO0110 2

9/11/2018

REV. - ORIG



AFT TAILCONE
ACCESS COVER

FwD TAILCONE ACCESS ASSEMBLY
COVER ASSEMBLY

810¢2/11/60

TRIM FROM
TAILCONE BOTTOM
SKIN, RIVET OVER

TAILDRAGGER

ONLY
TRIM FROM

TAILCONE
15 BOTTOM SKIN,
NOT USED ON
TAILDRAGGER,

STRINGER & LONGERON ORIENTATION \g

*DO NOT RIVET FORWARD END OF
STRINGERS UNTIL MATED TO FUSELAGE MDS651
CAGE & FUSELAGE BOTTOM SKIN

EOXK— REV. C

T RRAFRIANIET S-21 OUTBOUND
FUSELAGE - TAILCONE - BOTTOM SKIN ASSEMBLY

10-V.£00



RANS S-21 OUTBOUND PAGE 007A-02
FUSELAGE - TAILCONE - BOTTOM SKIN ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. S-11 Bulkhead KPFUO0732 1
2. Station 10 Bulkhead Assembly* v 0
3. Station 9 Bulkhead Assembly* — aee—e 0
4. Station 8 Bulkhead Assembly* e 0
5. S-7 Bulkhead KPFUO0731 1
6. Station 6 Bulkhead Assembly* v 0
7. Station 5 Bulkhead Assembly* v 0
8. Station 4 Bulkhead Assembly* e 0
9. Tailcone Access Cover Tab Ring - AFT KPFUOQ736 1
10. Tailcone Access Cover Tab Ring - FWD KPFUO0746 2
11. Tailcone Access Cover - AFT KPFUOQ0735 1
12. Tailcone Access Cover - FWD KPFUQ747 2
13. Bottom Skin - Tailcone ** KPFUQO711 1
14. Lower Longeron - RH KPFUQ0709-R 1
15. Lower Longeron - LH KPFUQ0709-L 1
16. Tailcone & Wing Stringer ** KPFUO0743 12
17 . AFT Horizontal Stabilizer Mount KPFUQ0733 1
18. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 51
19. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 144
20. 8-32 Nut Plate MS21047-08 30
21. 3/32" Aluminum Rivet 40APR1/8 60
22 . 8-32 Machine Screw ANb526-832R6 30
23. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 197
24 . S-3 1o S-4 Support-R KPFUO0708-R 1
25. S-3to S-4 Support - L KPFUQ708-L 1
26 . Stiffener Angle - Tailcone ** KPFUQ0748 1
27. 1/8" Aluminum Rivet - Flush (120 degree) *** AACQ-42 2
28. 1/8" Aluminum Rivet - Cherry Q *** AAPQ-41 4
29. Tailwheel Cable Pulley Mount ** **** KPFUOQ754 1
30. 1/8" Aluminum Rivet - Cherry Q **** AAPQ-42 12
31. 1/8" Aluminum Rivet - Cherry Q **** AAPQ-43 4
32. 1/8" Aluminum Rivet - Avex 1691-0410 235
* Refer to respective Bulkhead Assembly Parts pages
** Builder Modifies
*** Trike only - Supplied with Trike Gear Kit 9/11/2018

**** Taildragger Only - Supplied with Taildragger Gear Kit

REV. C



- SNOILdO - ADVTdSNAd

LINAOW JALANOLANDVIN TTOND NINIVD

aNNo4dLNo 1¢-S SlULER J

avaHA1Nd
8 NOILYLS

810¢2/11/60

v 3IHA1NE
/[ NOILYLS

€0-v.100



RANS S-21 OUTBOUND

PAGE

FUSELAGE - OPTIONS - GARMIN GMU11 MAGNETOMETER MOUNT

007A-04

KAAV0004
# DESCRIPTION PART NUMBER QUANTITY
1. #6 Stainless Steel Machine Screw* e 0
2. GARMIN GMU11 Magnetometer * ** 0
3. Magnetometer Mount (Garmin GMU11) KPFUO0763 1
4, 3/32" Aluminum Rivet 40APR1/8 8
5. 6-32 Single-Ear Nut Plate K-2000-06 4
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 3
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 8
* Supplied with Garmin GMU11
** Builder Supplied
9/11/2018

REV. - ORIG



810¢2/11/60

10-9200

RIGHT TOP
TAILCONE SKIN

19 TAB ON

/ BULKHEAD

* BUILDER MODIFIES

*¥* RIVETED DURING AFT BAGGAGE INSTALLATION
*¥xx ALL RIVETS THROUGH SKINS AND STRINGERS
(KPFUO0743> ARE AVEX

Vi
TAILCONE STRINGER #eD

URIENTATION

RRARIMNIES S-21 OUTBOUND
FUSELAGE - TAILCONE - SIDE & TOP SKIN ASSEMBLY

MDS5651
REV. F




RANS S-21 OUTBOUND PAGE 007B-02
FUSELAGE - TAILCONE - SIDE & TOP SKIN ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. S-10/11 Closeout KPFUQ765 1
2. Tailcone & Wing Stringer * KPFUQ0743 0
3. Top Skin - Tailcone - LH KPFU0699-L 1
4. Top Skin - Tailcone - RH KPFU0699-R 1
5. Side Longeron - LH KPFUQ710-L 1
6. Side Longeron - RH KPFUOQO710-R 1
7. Side Skin - Tailcone KPFUQ700 2
8. Stiffener Angle - Tailcone * KPFUOQ748 0
9. Window Retainer - Tailcone KPFUOQ738 2
10. Window - Tailcone KPFUQ770 2
11. S-10/11 Closeout Angle KPFUQ0764 1
12. Top FWD Skin - Tailcone - LH KPFU0698-L 1
13. Top FWD Skin - Tailcone - RH KPFU0698-R 1
14. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 259
15. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 392
16. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 29
17 . 1/8" Aluminum Rivet - Cherry Q AAPQ-44 13
18. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
19. 1/8" Aluminum Rivet - Avex 1691-0410 494
* Builder Modifies
9/11/2018

REV. F



81L0¢2/11/60

STATION 11 BULKHEAD ASSEMBLY NOT SHOWN FOR CLARITY

LEFT SIDE INSTALL SHOWN,
TYPICAL FUOR RIGHT SIDE AND BOTTOM,

MD5651
REV. A

REINIES S-21 OUTBOUND
FUSELAGE - TAILCONE - AFT CLOSEOUT INSTALLATION

€0-49400



RANS S-21 OUTBOUND PAGE 0078-04
FUSELAGE - TAILCONE - AFT CLOSEOUT INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. Tailcone AFT Closeout KPFUOQO757 1

2. Aft Closeout Reinforcement Strip * KPFUO0760 1

3. 8-32 Nut Plate MS21047-08 7

4. 8-32 Machine Screw AN526-832R10 7

5. 3/32" Aluminum Rivet 40APR1/8 14
* Builder Modifies

9/11/2018

REV. - ORIG



NOILVTTIVLSNI ONILVIN ANODTIV.L ANV SNIYS - ADVTASNA

ANNO4dLNO 1S SSlULElR

ARVANE ol
[SSGAN

a3dInbdd

AVIIFLYW SIDNIYLS 3991384
WOJ 4 T3LPITHdY 4 SYIDNIYLS T1v  *

810¢2/11/60

10-0400



RANS S-21 OUTBOUND

* Builder Modifies
** Builder Supplied

FUSELAGE - SKINS AND TAILCONE MATING 007C-02
INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Tailcone Spacer Strip KPFUQ749 4
2. Fuselage Side Skin - Rear - RH KPFUO713-R 1
3. Fuselage Side Skin - Rear - LH KPFUO0713-L 1
4. Fuselage Side Skin - Front - RH KPFUO712-R 1
5. Fuselage Side Skin - Front - LH KPFUOQO712-L 1
6. Fuselage Stringer*® KPFUQ767 13
7. Fuselage Bottom Skin KPFU0745 1
8. Fuselage Cage Assembly KAFU0062 1
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 66
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 74
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 25
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
13. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 12
14. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 12
15.1/8" Aluminum Rivet - Cherry Q AAPQ-43 9
16. 1/8" Aluminum Rivet - Flush AACQ-42 20
17.1/2" 3M VHB Tape** - 0

9/11/2018
REV. A



810¢2/11/60

FUSELAGE 12
BUSHING, ~

FUSELAGE
BUSHING

RRARINIES S-21 OUTBOUND
TAILDRAGGER - MAIN GEAR INSTALLATION

MD5581
REV. — ORIG

10-800



RANS S-21 OUTBOUND PAGE 008-02
TAILDRAGGER - MAIN GEAR INSTALLATION
TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 2
2. 3/8" Thin Washer AN960-616L 2
3. 3/8" Bolt ANG-31A 2
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thick Washer AN960-516 4
6. Top Main Gear Clamp Plate KPMG0206 2
7. Gear Leg -Tall - RH KPMG0227-R 1
7. Gear Leg - Tall - LH KPMG0227-L 1
8. Landing Gear Spacer Bushing KPMGO0179 4
9. Main Gear Anti-chafe Strip KPMG0216 2
10. Bottom Main Gear Clamp Plate KPMG0208 2
11. 5/16" Bolt AN5-32A 2
12. 3/8" Thick Washer AN960-616 6
13. 5/16" Bolt AN5-40A 2
14 . 5/16" Thin Washer AN960-516L 4
9/11/2018

REV. - ORIG



810¢2/11/60

RARINNIESS S-21 OUTBOUND
TAILDRAGGER - WHEEL AND BRAKE INSTALLATION

MD5581
REV. C

€0-800



RANS S-21 OUTBOUND PAGE 008-04
TAILDRAGGER - WHEEL & BRAKE INSTALLATION
TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 4
2. 3/8" Thin Washer AN960-616L 4
3. 3/8" Bolt ANG-26A 4
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thin Washer AN960-516L 4
6. Hyd Brake Assy - 6" Dual Piston KSBS0050 2
7. 5/16" Bolt AN5-25A 4
8. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 2
9. Thread Sealant* e 0
* Builder Supplied
9/11/2018

REV.C



810¢2/11/60

RARINNIES S-21 OUTBOUND
TAILDRAGGER - 6" TIRES

MD5581
REV. B

G0-800



RANS S-21 OUTBOUND PAGE 008-06
TAILDRAGGER - 6" TIRES

TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 22" 850-6 Smooth Tundra Tire KSMG0030 2
2. Optional - 850-6 Tundra Tube * (-2 KSBS0043) KSMGO0031 2
3. 26" Alaskan Tire - OPTIONAL (-2 KSMGO0030 & -2 KSBS0031) * KSMG0028 2
4. Grommet Plug 9K13-DRBUMP 2
5. Adhesive - Superglue** e 0
6. Rubber Grommet MS35489-6 2
7. Optional - MATCO Tubeless Kit for 6" Wheel * (-2 KSMG0031) KSBS0043 2
* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied
9/11/2018

REV. B



8102/11/60

TAILWHEEL ASSEMBLY DETAIL

TAILWHEEL STEER CABLE
(ONE SIDE SHOWN FOR CLARITY)

STATION 10
BULKHEAD ASSEMBLY

FWD ATTACH BLOCK ON STATION 9
BULKHEAD ASSEMBLY
& TAILCONE BOTTOM SKIN

MD4170
REV. B

RRARINMNIES S-21 OUTBOUND
TAILDRAGGER - 8" TAILWHEEL INSTALLATION

£0-800



RANS S-21 OUTBOUND PAGE  008-08

TAILDRAGGER - 8" TAILWHEEL INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 8" Pneumatic Tailwheel Assembly KATGO006 1
2. Tailwheel * KSTG0010 0
3. Tailwheel - Fork * KPTG0039 0
4. Tailwheel - Swivel Block * KPTG0003 0
5. Tailwheel - Steer Horn * KPTG0004 0
6. Socket Head Cap Screw * KSHWO0058 0
7. Grease Fitting * 11-151 0
8. Spacer Bushing - 3/4" x .058" Alum Tube* 0
9. Tailwheel - Spring Channel * KPTGO0007 0
10. 3/8" Thick Washer * AN960-616L 0
11. 3/8" Tensile Loc Nut * AN363-624A 0
12. Large Cotter Pin * MS24665-285 0
13. 1/2" Castle Nut * AN320-8 0
14. 1/2" Thick Washer * NS27183-17 0
15. Tailwheel - Tension Spring * KSTG0003 0
16. Tailwheel - Tension Key * KPTGO0006 0
17. Tailwheel - Spring Pin * KPTGO0006 0
18. Axle* KPTG0040 0
19. 3/16" Large Washer * AN970-3 0
20. 3/16" Bolt * AN3-3A 0
21. S-Hook - Steer Horn TW-SHOOK 2
22. Chain - Steer Horn ** TW-C 1
23. Spring - Steer Horn TW-S-SPR 2
24. 1/4" Tensile Nut AN365-428A 2
25. 5/16" Tensile Nut AN365-1032A 1
26. 3/16" Thin Washer AN960-10L 4
27. 5/16" Thick Washer AN960-516 2
28. 5/16" Bolt AN5-15A 1
29. Tail Spring KPTG0042 1
30. Tailspring - AFT Lower Saddle Block KPTGO0041 1
31. 5/16" Thin Washer AN960-516L 1
32. Loctite Blue*™* e 0
33. 1/4" Bolt AN4-23A 2
34. Gear Strap KPTG0059 1
35. 1/4" Shear Nut AN364-428A 2
36. 1/4" Thick Washer AN960-416 2
37. 1/4" Eyebolt AN43B-5A 2
38. Tailspring - AFT Attach Block KPFUO0739 1
39. 3/16" Bolt AN3-10A 4
40. 3/16" Shear Nut AN364-1032A 4
41. Tailwheel Channel Shim KPTG0043 1
42. 1/4" Thin Washer AN960-416L 2

* Part of 8" Pneaumatic Tailwheel Assembly (KATG0006)

** Builder Modifies
*** Builder Supplied

9/11/2018
Rev. A



810¢2/11/60

REFER TO 8" TAILWHEEL INSTALLATION FOR COMPLETE INSTALLATION DETAILS

REFERENCE TAIL SPRING

TAILWHEEL ASSEMBLY DETAIL

MD4170

REV. A

RARINNIES S-21 OUTBOUND
TAILDRAGGER - OPTIONS - 10" TAILWHEEL INSTALLATION

60-800



RANS S-21 OUTBOUND PAGE 008-10
TAILDRAGGER - OPTIONS - 10" TAILWHEEL INSTALLATION
TAILDRAGGER ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 10" Pneumatic Tailwheel Assembly - OPTION KATG0008 1
2. Tailwheel * KSTG0012 0
3. Tailwheel - Fork * KPTG0056 0
4. Tailwheel - Swivel Block * KPTGO0003 0
5. Tailwheel - Steer Horn * KPTG0004 0
6. Socket Head Cap Screw * KSHWO0058 0
7. Grease Fitting * 11-151 0
8. Spacer Bushing - 3/4" X .058" Alum Tube* ceeme 0
9. Tailwheel - Spring Channel * KPTGO0007 0
10. 3/8" Thick Washer * AN960-616 0
11. 3/8" Tensile Loc Nut * AN363-624A 0
12. Large Cotter Pin * MS24665-285 0
13. 1/2" Castle Nut * AN320-8 0
14. 1/2" Thick Washer * MS27183-17 0
15. Tailwheel - Tension Spring * KSTG0003 0
16. Tailwheel - Tension Key * KPTGO0006 0
17 . Tailwheel - Spring Pin * T19-094-0625 0
18. Axle* KPTG0058 0
19. 3/16" Large Washer * AN970-3 0
20. 3/16" Bolt * AN3-3A 0
22 . Chain - Steer Horn ** TW-C 1
23. Loctite Blue*™* e 0
24 . Tailwheel Channel Shim KPTG0043 1

* Part of Optional 10" Pneumatic Tailwheel Assembly (KATG0008).

** Builder Modifies
*** Builder Supplied

9/11/2018
REV. A



810¢2/11/60

iy

(RRAFRIMIET S-21 OUTBOUND
TRIKE - MAIN GEAR INSTALLATION

MD5581
REV. A

10-V800



RANS S-21 OUTBOUND
TRIKE - MAIN GEAR INSTALLATION

008A-02

TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. Landing Gear Spacer Bushing KPMGO0179 4
2. Top Main Gear Clamp Plate KPMG0206 2
3. 5/16" Thick Washer AN960-516 4
4. 5/16" Bolt AN5-32A 2
5. 3/8" Thick Washer AN960-616 6
6. 3/8" Tensile Nut AN365-624A 2
7. Gear Leg - Short - LH * (-1 KPMG0227-L) KPMG0228-L 1
7. Gear Leg - Short - RH * (-1 KPMG0227-R) KPMG0228-R 1
8. Bottom Main Gear Clamp Plate KPMG0208 2
9. 5/16" Tensile Nut AN365-524A 4
10. 3/8" Thin Washer AN960-616L 2
11. 3/8" Bolt ANG6-31A 2
12. Main Gear Anti-chafe Strip KPMG0216 2
13. 5/16" Bolt AN5-40A 2
14. 5/16" Thin Washer AN960-516L 4
15. Gear Leg - Tall - RH ** (-1 KPMG0228-R) KPMG0227-R 1
15. Gear Leg - Tall - LH ** (-1 KPMG0228-L) KPMGO0227-L 1
* Standard Trike only
** Tundra Trike Only
9/11/2018

REV. A



810¢2/11/60

\ * OPTIONAL

(RRAFRINMNMIES S-21 OUTBOUND
TRIKE - STANDARD - WHEEL AND BRAKE INSTALLATION

MD5581
REV. C

€0-v800



RANS S-21 OUTBOUND PAGE 008A-04
TRIKE - STANDARD - WHEEL AND BRAKE INSTALLATION
TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt ANG6-26A 4
2. 5/16" Bolt AN5-25A 4
3. Hyd Brake Assy - 6" Dual Piston KSBS0050 2
4. 600 x 6 Tire KSMG0008 2
5. Optional - 600 x 6 Tube * (-2 KSBS0043) KSMG0034 2
6. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 2
7. 5/16" Thin Washer AN960-516L 4
8. 3/8" Thin Washer AN960-616L 4
9. 5/16" Tensile Nut AN365-524A 4
10. 3/8" Tensile Nut AN365-624A 4
11. Thread Sealant™ 0
12. Optional - MATCO Tubeless Kit for 6" Wheel * (-2 KSMG0034) KSBS0043 2
* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied
9/11/2018

REV.C



810¢2/11/60

MD5581
REV. B

Wy RREDMES S-21 OUTBOUND
TRIKE - OPTIONS - TUNDRA - WHEEL AND BRAKE INSTALLATION

V¥0-v800



RANS S-21 OUTBOUND PAGE 008A-04B
TRIKE - OPTIONS - TUNDRA - WHEEL AND BRAKE INSTALLATION
TRIKE ONLY KAAC0110
# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 4
2. 3/8" Thin Washer AN960-616L 4
3. 3/8" Bolt ANG-26A 4
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thin Washer AN960-516L 4
6. Hyd Brake Assy-6" Dual Piston KSBS0050 2
7. 5/16" Bolt AN5-25A 4
8. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 2
9. Thread Sealant* e 0
10. Optional - 850-6 Tundra Tube** (-2 KSBS0043) KSMG0031 2
11. 22" 850-6 Smooth Tundra Tire KSMGO0030 2
12. Optional - MATCO Tubeless Kit for 6" Wheels ** (-2 KSMG0031 KSBS0043 2
* Builder Supplied
** May be purchased seperately, call RANS Parts Dept. for pricing
9/11/2018

REV. B



¢c0¢/8¢/10
(‘expuny pue prepueis) NOILLVTTVILSNI ¥VAD dSON

a ‘A3 ANNO9dLNO 1S SUULER
G80GAN \ .
- e G -
0¢ O\ oo \ZL '. , /LS:
~ =" _0¢
Y4 © ?) 1 9 /

NOILVTIVLSNI INNOW 3NION3 Ol ¥343d
*014103dS 3NION3 SI INNOW ¥v3O 3ISON

— TIVM3dIA

G0-v800



RANS S-21 OUTBOUND PAGE  008A-06

TRIKE - NOSE GEAR INSTALLATION
TRIKE ONLY (Standard and Tundra)

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 1
2. 3/8" Thick Washer AN960-616 1
3. 3/8" Thin Washer AN960-616L 1
4. 3/8" Close Tolerance Bolt NAS6606-25 1
5. 5/16" Tensile Nut AN365-524A 4
6. 5/16" Thick Washer AN960-516 2
7. 5/16" Thin Washer AN960-516L 6
8. 5/16" Bolt AN5-34A 2
9. 1/4" Bolt AN4-23A 2
10. Nose Gear Clamp Block KPNGO0104 2
11. 1/4" Thin Washer AN960-416L 6
12. 1/4" Tensile Nut AN365-428A 5
13. Nose Gear Strut KPNGO0090 1
14. Nose Gear Collar KPNGO0087 1
15. 1/4" Close Tolerance Bolt NAS6604-23 1
16. Axle Spacer - Nose Wheel KPNGO0108* 1
17. Nose Wheel 6" KSNGO0008 1
18. 5/16" Socket Head Screw KSHWO0083 2
19. 1/4" Bolt AN4-20A 2
20. Loc-tite Bluve*™ e 0
21. 5/16" Bolt AN5-23A 2
22. Nose Gear Fork Assembly KANG0023 1
23. Nose Wheel Axle KPNGO0114 1
24. Grease Fitting 11-151 1
25. 1/4" Plain Bolt 1/4 x 1 BOLT 2
26. 1/4" Large Washer AN970-4 2
27. 3/16" Bolt AN3-14A 2
28. Fork Blade KPNG0113 2
29. 1 1/4" Washer AN960-2016 1
30. Spring Washer KSHWO0084 2
31. 1 1/4" Castle Nut MS21025-20 1
32. Cotter Pin - Large MS24665-360 1
33. 3/16" Thin Washer AN960-10L 2
34. 3/16" Shear Nut AN364-1032A 2
35. Tundra Nose Wheel Tire **** KSMG0024 1
36. Tundra Nose Wheel Tube **** KSMG0023 1
37. Standard Nose Wheel Tire *** KSMGO0008 1
38. Standard Nose Wheel Tube *** KSMG0016 1

*Builder Modifies
**Builder Supplied
***Standard Option Only
****Tundra Option Only

9/11/2018
REV. A



810¢2/11/60

=N

FWD ATTACH BLOCK ON
STATION 9 BULKHEAD ASSEMBLY

TAILCONE BOTTOM SKIN

MD5594
REV. — ORIG

RFEINIET S-21 OUTBOUND
TRIKE - TAIL TIE-DOWN INSTALLATION

£0-v800



RANS S-21 OUTBOUND

PAGE 008A-08

TRIKE - TAIL TIE-DOWN INSTALLATION
TRIKE ONLY

# DESCRIPTION PART NUMBER QUANTITY

1. 5/16" Course Thread Tensile Nut KSHWO0106 1

2. 5/16" Thin Washer AN960-516L 1

3. Trike Tie-Down Eye Bolt KSHWO0105 1

9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI d4Vd MO.L - SNOILLJO - HATd.L
aNnNo4d.rLNo 1¢-S Sk

OO0 — "A3d
08YSANW

NOILVINOIANOD
JOVH0LS d3sSdv 1100
NI NMOHS odvd MOL xx

NOILV TTVLSNI 4V3O JSON
NOd4 JIONIFI43d «

ALIIVITO 04 NMOHS 3dIS dNVH L1431 AINO

60-v800



RANS S-21 OUTBOUND

PAGE 008A-10
TRIKE - OPTIONS - TOW BAR INSTALLATION
TRIKE ONLY
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-36A 4
2. Nose Gear Tow Plate * KPNGO0101 1
3. Tow Bar & Storage Bag ** KPACO0233 0
* Builder modifies
** May be purchased seperately, call RANS Parts Dept. for pricing
9/11/2018

REV. - ORIG



8102/11/60

NOILVTIVLSNI 4vVd MO.L
AVHD ASON VAANIL - SNOILdO - 4Td.L
ANNO4dLNO 1S SULER

OO0 — "A3d
08vSan

NOILVINOIANOD
JOVH0LS d3SdvT100
NI NMOHS &V MOL xx

NOILV TIVLSNI 4V3O 4SON
NOd4d JIONIH343d «

1 1-¥800



RANS S-21 OUTBOUND PAGE 008A-12
TRIKE - OPTIONS - TUNDRA NOSE GEAR - TOW BAR INSTALLATION

TRIKE ONLY

# DESCRIPTION PART NUMBER QUANTITY
1. Tow Bar & Storage Bag * KPAC0233 0
2. 1/4" Bolt AN4-11A 2
3. Tow Bar Bushing KPNG0109 2
4. Loctite Blue*»> e 0

* May be purchased seperately, call RANS Parts Dept. for pricing

** Builder Supplied

9/11/2018

REV. - ORIG



81L0¢2/11/60

FUSELAGE BOTTOM SKIN

MD5581
REV. A

LEFT—HAND SHOWN

RFEINIES S-21 OUTBOUND
BELLY FAIRINGS

10-d800



RANS S-21 OUTBOUND PAGE 008B-02
BELLY FAIRINGS

# DESCRIPTION PART NUMBER QUANTITY

1. Belly Fairing - RH KPFUQ753-R 1

1. Belly Fairing - LH KPFUQ753-L 1

2. 3/16" Truss Head Screw AN526-C1032-R12 10

3. 3/16" Rivet Nut MS27130-A25K 10

4. Loctite Blue* e 0
* Builder Supplied

9/11/2018

REV. A



81L0¢2/11/60

LEFT—HAND SHOWN

REFER TO WHEEL
& BRAKE INSTALLATION

REFER TO WHEEL
& BRAKE [INSTALLATION

MD5581
REV. — ORIG

RFIMNIES S-21 OUTBOUND
OPTIONS - JACK LUG

10-0800



RANS S-21 OUTBOUND PAGE 008C-02
OPTIONS - JACK LUG
# DESCRIPTION PART NUMBER QUANTITY
1. Jack Lug * KPMG0240 2
2. 3/8" Bolt ** (-2 AN6-26A) ANG6-30A 2
3. 3/8" Bolt *** (-2 AN6-30A) (Dual Piston Hardware) ANG6-31A 2
* May be purchased seperately, call RANS Parts Dept. for pricing
** On Wheels other than KSBS0049 / 50, use a bolt 3 dashes longer than originally supplied
9/11/2018

REV. - ORIG



dANNOo4dLNO 1S SIS Y

NOILVTIVLSNI AdVOddOO1d - HOVITAdSNA

810¢2/11/60

JOVI3SNd Q4VMAOA4

ﬂl&

Ol d343d

(Nl fo
A\\i 2
\ © )
=/

NOILV TIVLSNI

ADILS "T0H1INOD

Ol d343d
NOILVTIVLISNI Tvddd 43ddnd

G8SGAN

OO0 — "A3d

10-600



RANS S-21 OUTBOUND PAGE 009-02
FUSELAGE - FLOORBOARD INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. Floorboard KPINO139 1

2. 3/16" Bolt AN3-3A 2

3. 3/16" Thin Washer AN960-10L 2

4. 3/32" Aluminum Rivet 40APR1/8 20

5. 3/16" Side by Side Nut Plate MS21086-L3 4

6. 3/16" Nut Plate K-1000-3 6

7. 1/8" Aluminum Rivet - Avex 1691-0410 4

8. 1/2" Black Foam Tape* e 0
* Builder Supplied

9/11/2018

REV. - ORIG



810z/11/60

va3d d3adny 3dis LHOKM

ALIIVIO 404 NMOHS 3dIS INO
¥a3d ¥3aany 3aIS L4317

adNNOodLNO Te—S SWEiRJ

/

(/ 7777 2N

/77

NOILLVTIVLSNI "Tvddd ddddnd — HOVITHSNA

A18WN3SSY Tva3d 301 ¥3ddn
6

S3I4IQ0N ¥3a1INg «

=~
*

vV — ‘A3
009¢Zan

10—V600



RANS S-21 OUTBOUND

FUSELAGE - RUDDER PEDAL INSTALLATION

PAGE

009A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0306 2
2. 3/16" Bolt AN3-12A 4
3. Rudder Pedal Bushing KPCS0017 4
4 . Brake Saddle * KPCS0319 1
5. Rudder Pedal - Cylinder Attach Bracket - RH KPCS0300-R 4
6. Rudder Pedal - Cylinder Attach Bracket - LH KPCS0300-L 4
7 . Large Cotter Pin MS24665-285 4
8. Swivel Bushing KPCS0056 4
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 56
10. Rudder Pedal - Web KPCS0301 4
11. Rudder Pedal - Hinge Plate - LH KPCS0302-L 4
12 . Rudder Pedal - Hinge Plate - RH KPCS0302-R 4
13. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 4
14 . 1/2" Plastic Washer KSACO0005 12
* Builder Modifies
9/11/2018

REV.-A



810Z/11/60

REFER TO CONTROL STICK
PUSH—-PULL TUBE
INSTALLATION

N

STATION 3

TAILDRAGGER
STEER CABLE
EXIT FAIRING MOUNTING

L0—8600

/ >
\ \ 5
UNDER SEAT BETWEEN
STATION 2 & 2A f\v\
\
ONE SIDE SHOWN i
FOR CLARITY L1

RUDDER CONNECTION

EXISTING AC
COVER
HARDWARE

RUDDER RETURN SYSTEM 8
ATTACHES TO LOWER 2
HOLE RUDDER HORN — 2

REFER TO RUDDER
PEDAL INSTALLATION

_20

—5

ONE SIDE SHOWN N
FOR CLARITY 5—

EXISTING ACCESS
COVER HARDWARE

STATION 8 \ y

STATION 4

TAILDRAGGER
CABLE EXITS
TAILCONE

REFER TO
TAILWHEEL
INSTALLATION

TAILWHEEL CABLE
PULLEY MOUNTS
AT STATION 9

REFER TO STATION 4
BULKHEAD ASSEMBLY

* EXISTING HARDWARE
AT STATION 8

** BUILDER MODIFIES

RRAFAINMES S—<1 OUTBOUND REV. A
FUSELAGE — RUDDER SYSTEM INSTALLATION



RANS S-21 OUTBOUND

PAGE 009B-02
FUSELAGE - RUDDER SYSTEM INSTALLATION
DESCRIPTION PART NUMBER QUANTITY
3/16" Shear Nut AN364-1032A 4
3/16" Thin Washer AN960-10L 10
3/32" Aluminum Rivet * 40APR1/8 16
8-32 Corner Nut Plate * K-3000-08 4
8-32 Machine Screw * AN526-832R6 8
8-32 Single-Ear Nut Plate MS21051-08 4
Small Cotter Pin MS24665-134 2
3/16" Bolt AN3-5A 4
3/16" Thick Washer AN960-10 2
. Small Pulley AN210-1A 2
. 3/16" Bolt AN3-6A 2
. Small Cotter Pin * MS24665-134 4
. 3/16" Bolt * AN3-5A 4
. 3/16" Thin Washer AN960-10L 8
. Tailwheel Steer Cable Assembly * KPCS0308 2
. 3/16" Shear Nut * AN364-1032A 6
. Tang * ** KPACO0038 4
. 3/16" Bolt * AN3-6A 2
Pulley * AN210-2A 4
. Tailwheel Steer Cable Exit Fairing * KPFUQ755 2
* Taildragger Only - Supplied with Taildragger Gear Kit
** Builder Modifies
9/11/2018

REV. A



810Z/11/60

\\\\\ o
(@]
«©
\\ T
Q
W
WELDED TAB
AFT OF FIREWALL
(BOTH SIDES) 6 10 7
/ N N
FIREWALL __— =1
p / i L _
5 AM‘“VV J
—
S "FUSELAGE BOTTOM SKIN
FLOORBOARD — A/
,,* FUSELAGE TUBE
REFER TO_RUDDER (AFT OF FLOORBOARD)
PEDAL INSTALLATION
19
* BUILDER MODIFIES
[=) MD5591
EEE@ M|NH_. OC_HEMWOCZH_U REV. — ORIG

FUSELAGE — RUDDER RETURN SYSTEM



RANS S-21 OUTBOUND

PAGE 009B-04
FUSELAGE - RUDDER RETURN SYSTEM
DESCRIPTION PART NUMBER QUANTITY
3/16" Shear Nut AN364-1032A 6
3/16" Thin Washer AN960-10L 8
3/16" Bolt AN3-7A 1
Rudder Return Tension Fitting KPCS0334 1
3/16" Bolt AN3-4A 2
Hummer Tang T12-HT6 2
Pulley Cable Keeper KPCS0317 2
3/16" Bolt AN3-5A 2
3/16" Thick Washer AN960-10 2
. 3/16" Bolt AN3-6A 2
. Small Cotter Pin MS24665-134 4
Pulley AN210-2A 2
Rudder Pedal Return Cable KACS0036 1
. Return Pulley Mount Angle * KPCS0318 1
1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 2
. AFT Rudder Return Pulley - Upper Keeper KPCS0323 1
AFT Rudder Return Cable KACS0037 1
. AFT Rudder Return Pulley - Lower Keeper KPCS0324 1
1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 3
. 3/16" Tensile Nut AN365-1032A 1
* Builder Modifies
9/11/2018

REV. A



810Z/11/60

34
\o 35, 36, 37, 38, 39,

A 40, 41, 42, 43

ATTACH BRACKETS
RIVETED TO RUDDER
PEDAL WEB

FUSELAGE
BOTTOM SKIN

FUSELAGE

RR/RINNIES S—21 OUTBOUND
FUSELAGE — HYDRAULIC BRAKE INSTALLATION

MD2600
REV. A

10—0600



RANS S-21 OUTBOUND PAGE 009C-02
FUSELAGE - HYDRAULIC BRAKE INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Hydraulic Brake Reservoir KSBS0034 1
2. Vented 1/8" Cap Plug* e 0
3. 90-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN822-4D 11
4. 45-degree Elbow - Flare 1/4" Tube to 1/8" NPT AN823-4D 1
5. 3/16" Bolt AN3-3A 2
6. 3/16" Thin Washer AN960-10L 16
7. Thread Sealant>™ e 0
8. 3/16" Shear Nut AN364-1032A 4
9. 3/16" Bolt AN3-11A 2
10. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 2
11. Rubber Washer*=* e 0
12. 1/4" Thick Washer AN960-416 2
13. Cable Housing Swivel Stop KPBS0009 1
14 . Cable Housing Swivel Stop Bracket KPBS0010 1
15. Small Cotter Pin MS24665-134 13
16. Safety Wire*> e 0
17 . Cable Swivel Stop & Screw 2361 1
18. Parking Brake KSBS0007 1
19. Bulkhead Tee - Flare 1/4" Tube AN834-4D 1
20. 7/16" Thick Washer AN960-716 4
21. Blue Fuel Line - 1/4" FS-FL 2 in
22 . Control Cable 4-336 1
23. Cable Friction Block T-STOP 1
24 . Socket Head Cap Screw T-SC 1
25. Master Brake Cylinder w/ Drilled Shaft KSBS0048 4
26. 3/16" Thick Washer AN960-10 4
27 . 3/16" Bolt - Drilled Shank AN3-10 8
28. 3/16" Castle Nut AN310-3 8
29. Nut - Flared Tube Bulkhead AN924-4D 3
30. 7/16" Thin Washer AN960-716L 2
31. Straight Fitting - Flare 1/4" Tube to 1/8" NPT AN816-4D 1
32. Bulkhead 90-degree Elbow - Flare 1/4" Tube AN833-4D 2
33. Loctite Blue** e 0
34 . Braided Brake Line Kit - S-20 / S-21 KSBS0038 1
35. Braided Line - 22" - Reservoir to Bulkhead Tee **** KSBS0038-1 0
36. Braided Line - 9" - Bulkhead Tee to Cylinders **** KSBS0038-2 0
37 . Braided Line - 18.75" - RH to LH Cylinders **** KSBS0038-3 0
38. Braided Line - 15" - LH Cylinders to Park Valve **** KSBS0038-4 0
39. Braided Line - 30" - Bulkhead to Wheel Brakes **** KSBS0038-7 0
40. Braided Line - 87" - Park Valve to RH Bulkhead - TR ***** KSBS0051 1
41. Braided Line - 69" - Park Valve to LH Bulkhead - TR ***** KSBS0052 1
42 . Braided Line - 43" - Park Valve to RH Bulkhead - TD ***** KSBS0053 1
43 . Braided Line - 63" - Park Valve to LH Bulkhead - TD ***** KSBS0054 1

* Supplied with Brake Reservoir.
** Builder supplied  *** Supplied with Parking Brake
**** Supplied with KSBS0038

9/11/2018
***x* Supplied with Gearleg

REV. A



8102/11/60

20—
Nm\=

RARINNISS S-21 OUTBOUND
FUSELAGE - SLIDING SEAT ASSEMBLY

10-d600



RANS S-21 OUTBOUND PAGE 009D-02
FUSELAGE - SLIDING SEAT ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Cushion KAST0035 2
2. Seat Back Frame ST-SBF 2
3. 3/16" Countersunk Machine Screw (100 degree) MS24694-S67 8
4. 3/16" Thin Washer AN960-10L 8
5. 1/4" Quick Pin PIN 1/4X1.2 4
6. Seat Side Plate KPST0130 8
7. 1/4" Plastic Washer PW-4 8
8. 3/16" Thick Washer AN960-10 16
9. 3/16" Shear Nut AN364-1032A 8
10. Seat Back Tube KPST0136 2
11. Seat Bottom Tube KPST0135 2
12. Seat Bottom Pan KPST0131 2
13. Sliding Seat Bottom Frame KPST0127 2
14 . Seat Bottom Cushion KAST0036 2
15. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 16
16. 1/8" Stainless Steel Rivet - Flush (120 degree) CCC-42 12
17 . Slider Block KPST0124 4
18. Sliding Seat Position Rail KPST0128 4
19. 3/16" Rivet Nut MS27130-A25K 8
20. Seat Stop Tube, 3/8" x .095" x 1/2" * KPST0132 1
21. Sliding Seat Rail Plate KPST0129 4
22. 3/16" Bolt AN3-11A 8
23. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 4
24 . 1/8" Aluminum Rivet - Avex 1691-0410 28
25. 1/4" Shear Nut AN364-428A 4
26. 1/4" Thin Washer AN960-416L 20
27 . Multi-Hole Tang ST-16-FLAT 8
28 . Bearing SR4APP 8
29. 1/4" Countersunk Machine Screw (100 degree) MS24694-S111 4

* Fabricate from Raw Stock
** Builder determines length

9/11/2018
REV.D



8L0¢/11/60

A THINHSSYV LSHIAVHH - SNOILdO - 4DV TdSNd
801SAN ANNOo4dLNo 1¢-S Sk d

€0-deoo



RANS S-21 OUTBOUND
FUSELAGE - OPTIONS - SEAT HEADREST INSTALLATION

PAGE

009D-04

# DESCRIPTION PART NUMBER QUANTITY
1. Headrest Cover ST-HRC-A 2
2. 3/16" Thin Washer AN960-10L 8
3. 3/16" Rivet Nut MS27130-A25K 8
4., 3/16" Bolt AN3-13A 8
5. 3/16" Thick Washer AN960-10 4
6. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 4
7. Headrest Frame ST-HRF(6/12) 2
8. 1"End Cap 1 CAP 4
9. Seat & Headrest - Raw Stock Kit KAACO0014 2
10. Headrest Internal Tube, 1/2" x .035 x X * ** KAAC0014-1 0
* Fabricate from Raw Stock
** Builder determines length
9/11/2018

REV. - ORIG



8L02/11/60

\ WELDED ATTACH BUSHING

FORWARD OF UPPER STATION 3

NOTE: LEFT SEAT BELT
ASSEMBLY SHOWN.

4
b

) /2
& e/
®
WELDED ATTACH BUSHING

WELDED ATTACH BUSHING UNDER AFT END OF SEAT RAILS
UNDER AFT END OF SEAT RAILS

B

MDS590

RRFIME S-21 OUTBOUND
FUSELAGE — SEAT BELT INSTALLATION

G0-de00



RANS S-21 OUTBOUND PAGE 009D-06

FUSELAGE - SEAT BELT INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. 5/16" Bolt AN5-15A 6

2. 5/16" Shear Nut AN364-524A 6

3. Seat Belt Kit KAST0025 2

4 . 5/16" Thin Washer AN960-516L 6
9/11/2018

REV. - ORIG



8102/ 1/60

DRILL LOWER HOLE
TO 1/4"

IMPORTANT:  INSTALL TWO
WASHERS FOR
CLEARANCE

/”m”\
P

1~ & \
6

AILERON — CONTROL
STICK CABLE NS

REFER TO 10

AILERON CABLE SYSTEM 19

/P

(RAFRINIES S-21 OUTBOUND
FUSELAGE - CONTROL STICK INSTALLATION

o A

REFER TO ELEVATOR TRIM TAB
ASSEMBLY FOR PARTS LISTING

MD36489
REV. — ORIG

10-010



RANS S-21 OUTBOUND PAGE 010-02
FUSELAGE - CONTROL STICK INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. 7/8" End Cap CS-EC 1
2. Bearing Washer CS-BW 8
3. Control Stick Grip CS-G 1
4. Control Stick KPCS0072 2
5. Thrust Bearing CS-TB 4
6. 3/16" Castle Nut AN310-3 2
7. 3/4" Nyloc Nut CS-3/4LOCNUT 2
8. 3/16" Bolt AN3-6A 4
9. 3/16" Bolt - Drilled Shank AN3-11 1
10. 3/16" Thin Washer AN960-10L 14
11. Small Cotter Pin MS24665-134 2
12. Control Stick Torque Tube CS-TT-A 1
13. Male Rod End, 1/4" x 1/4" NM-4 1
14. 1/4" Plain Nut AN345-416 3
15. Control Stick Link Tube CS-CSLT-3 1
16. Loctite Blue*™> e 0
17 . 1/4" Plain Bolt KSHW0119 2
18. 1/4" X 5/8" Steel Washer KSHWO0075 1
19. Raw Stock - Aluminum Bushing, 1/4" x .028" KAAC0044-2 1
19. Aluminum Bushing, 1/4" x .028" x 17/32" * KAAC0044-2 0
20. 1/4" Bolt AN4-10A 1
21. 1/4" Shear Nut AN364-428A 1
22. 1/4" Thick Washer AN960-416 3
23. 3/16" Bolt - Drilled Shank AN3-12 1

* Fabricate from Raw Stock

9/11/2018
REV. - ORIG



8102/11/60

ﬂ
|
A V 1
e
“ //////////
INSTALL PER

MANUFACTURE'S
INSTRUCTIONS

PASSENGER SIDE CONTROL m._._O_AI/

INSTALL PER
MANUFACTURE'S
INSTRUCTIONS

MD3649
REV. — ORIG

RREIMES S-21 OUTBOUND
FUSELAGE - OPTION - PASSENGER SEAT ELECTRIC ELEVATOR TRIM

€0-010



RANS S-21 OUTBOUND PAGE
FUSELAGE - OPTIONS - PASSENGER SEAT ELECTRIC ELEVATOR TRIM
KAAC0054

010-04

# DESCRIPTION PART NUMBER QUANTITY

1. MAC Control Stick Grip KSCS0016 1

2. Servo Relay Deck KSCS0027 1
9/11/2018

REV. - ORIG



810¢2/11/60

MOUNT TUBE BETWEEN SEATS

o —13 TABS WELDED TO STATION 3

REFER TO CONTROL STICK TORQUE TUBE

MD3649
REV. — ORIG

(RRAFRINIESS S-21 OUTBOUND
FUSELAGE - CONTROL STICK PUSH-PULL TUBE INSTALLATION

10-V0LO



RANS S-21 OUTBOUND
FUSELAGE - CONTROL STICK PUSH-PULL TUBE INSTALLATION

PAGE

010A-02

# DESCRIPTION PART NUMBER QUANTITY
1. 5/8" Push Pull Tube, 35" KPCS0268 1
2. Small Cotter Pin MS24665-134 5
3. Push-Pull Tube Stop Sleeve, 3/4" x .058" x 3/4" ** KPACO0277 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2
5. 3/16" Shear Nut AN364-1032A 3
6. 3/16" Thin Washer AN960-10L 2
7. Small Cable Keeper ** KPCS0207 1
8. Small Pulley AN210-1A 2
9. Sliding Block KPCS0263 1
10. Aluminum Bushing, 1/4" x .028" x 1.125" * KAAC0044-2 0
11. 5/8" Push Pull Tube, 12" KPCS0267 1
12. 3/16" Bolt AN3-31A 1
13. Male Rod End, 1/4" x 1/4" NM-4 3
14 . 1/4" Plain Nut AN345-416 3
15. Side Plate KPAC0154 2
16. Aluminum Bushing, 1/4" x .028" x 3/8" * KAAC0044-2 0
17 . 3/16" Bolt AN3-11A 2
18. 1/4" X 5/8" Steel Washer KSHWO0075 1
19. 3/16" Thick Washer AN960-10 9
20. 1/4" Bolt AN4-10A 1
21. 1/4" Shear Nut AN364-428A 1
22 . 1/4" Thick Washer AN960-416 1
23. Loctite Blue*>* e 0
24 . Aluminum Bushing - 3/8" x .095" x .33" ** KPACO0060 1
25. 3/16" Bolt - Drilled Shank AN3-11 1
26. 3/16" Castle Nut AN310-3 1

* Fabricate from Raw Stock
** Builder Modifies
*** Builder Supplied

9/11/2018
REV. - ORIG



8L0z/11/60

ELEVATOR HORN

REFER TO CONTROL STICK
PUSH—-PULL TUBE
INSTALLATION

MD4171
REV. A

RREINMES S—<21 OUTBOUND
FUSELAGE — ELEVATOR PUSH—-PULL TUBE INSTALLATION

L0—8010



RANS S-21 OUTBOUND PAGE 010B-02
FUSELAGE - ELEVATOR PUSH-PULL TUBE INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Push-Pull Tube Fitting KPCS0304 1
2. Elevator Push-Pull Tube KPCS0305 1
3. Elevator Push-Pull Tube Doubler KPCS0311 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
5. 1/4" Shear Nut AN364-428A 2
6. 1/4" Thin Washer AN960-416L 2
7. 1/4" Bolt AN4-16A 1
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
9. 1/4" Bolt AN4-17A 1
10. 1/4" Thick Washer AN960-416 2
11. Elevator Bushing Clip KPELO052 1
9/11/2018

REV. A



810¢2/11/60

AFT SIDE
BUSHING WELDED AILERON CABLE

TO FUSELAGE

FLAP TELEFLEX
CABLE

TANGS WELDED AILERON CABLE —

8 N
~ TO FUSELAGE
S :\\m: \'o/ \\’V
% / ‘ QA
Q") /\ V/Wl.,l’ A
—L
N
— \ NOTE: LEFT SIDE OF
a7 SYSTEM SHOWN
P~11
N/+ REFER TO 20 3 __BUSHING WELDED
Ny 7/4 CONTROL STICK ) TN ; \\u\/\Ov TO FUSELAGE
AO/ 4 g 1 R 6 > -
@ V__Q\@ u/ | \a. PN ™
mw/_ _ G/V%r\ 6 11 7 \/// ///O AN
N o P | TEEN
h /,_w S S ﬂAV» \ P \/AW 4
12 13 Ex/ﬁv /.,rmvmw N 107 o~ >

\ _ >/ 8
BUSHING WELDED

TO FUSELAGE MDA181

REV. — ORIG

RRAFIMIES S-21 OUTBOUND
FUSELAGE - AILERON CABLE SYSTEM INSTALLATION

10-0010



RANS S-21 OUTBOUND
FUSELAGE - AILERON CABLE SYSTEM INSTALLATION

PAGE

010C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-16A 2
2. 3/16" Thin Washer AN960-10L 16
3. Aileron - Control Stick Cable KPCS0269 1
4. Loc Ring RL 27 1/4 6
5. Small Cotter Pin MS24665-134 8
6. U-Bracket RL-205-T 12
7. 3/16" Tensile Nut AN365-1032A 6
8. 3/16" Bolt AN3-6A 8
9. Hummer Tang T12-HT6 12
10. Pulley AN210-2A 6
11. 3/16" Shear Nut AN364-1032A 16
12. 3/16" Clevis Pin MS20392-2C17 6
13. 3/16" Bolt AN3-7A 4
14. 3/16" Bolt AN3-3A 6
15. Turnbuckle RL-335-AT 3
16. 3/16" Bolt AN3-32A 2
17 . Small Cable Keeper * KPCS0207 2
18. Small Pulley AN210-1A 6
19. 3/8" Cushion Clamp MS21919-WDG6 2
20. Safety Wire*> e 0
21. 3/16" Thick Washer AN960-10 8
22 . Aluminum Bushing - 3/8" x .095" x 7/8" * KPAC0060 2
* Builder Modifies
** Builder Supplied
9/11/2018

REV. - ORIG



810¢2/11/60

HOV IHSNA

dAAHT dV'Id

A TdNHSSV

Ie—S SWele d

UNNOd.LNO

OO — "AJd

CBSSAN

SONIM NOd4 XJ14374L dVd

10-Ao0Lo



RANS S-21 OUTBOUND

FUSELAGE - FLAP LEVER INSTALLATION

PAGE

010D-02

# DESCRIPTION PART NUMBER QUANTITY.
1. Flap Lever Side Plate KPFL0O159 2
2. Flap Handle KPFL0044 1
3. Flap Trip Release Tube KPFL0045 1
4. Female Rod End NF-3 2
5. Endcap 3/4 ENDCAP 2
6. Spring Cc-21 1
7. Plastic Shim KPACO0121 2
8. 1/4" Bolt AN4-20A 1
9. Spacer Bushing, 1/4" x .028" x 1.00" * KAAC0044-2 0
10. Spacer Bushing, 1/4" x .028" x .625" * KAAC0044-2 0
11. 1/4" Shear Nut AN364-428A 1
12. 3/16" Shear Nut AN364-1032A 6
13. 3/16" Bolt AN3-14A 2
14 . 3/16" Bolt AN3-15A 3
15. Angle Bracket ** *** KPAC0004 2
16. Tinnerman *** A1789-8Z-1 2
17. 3/16" Thick Washer AN960-10 5
18. 3/16" Thin Washer AN960-10L 6
19. 3/16" Bolt AN3-11A 1
20. Teleflex Retainer Bracket KSCS0001 2
21. Roller Bushing, 3/8" x .058" x 3/8" * SB-3/8x2 1
22 . Flap Lever Cover - LH *** KPINO0118-L 1
23. Flap Lever Cover - RH *** KPINO118-R 1
24 . #4 Small Pan Head Screw *** 4X1/4 PHS 7
25. Flap Lever Cover Splice ** KPIN0125 1
26. PVC Cement**** e 0

* Fabricate from Raw Stock
** Builder Modifies
*** Part of Interior Installation

**** Builder Supplied

9/11/2018
REV. - ORIG



NOTE: ALL RIVETS 1691—0410 AVEX,
EXCEPT WHERE WASHERS ARE
USED BETWEEN WELDED TAB
AND STIFFENER OR THROUGH
FRONT OF FIREWALL THROUGH
WELDED TABS ON BOTTOM AND

8102/11/60

SIDES OF BOOT COWL SKINS. INSTRUMENT ///:/-Jm
PANEL o\ NN 0o
* USE WASHERS AS REQUIRED W FRAME** N2

TO FILL GAP BETWEEN TAB
AND STIFFENER.

INSTRUMENT
_~PANEL

*k
REFER TO INSTRUMENT VISOR**

PANEL ASSEMBLY 19

FIREWALL 1 o/
SECTIONS >

15

[
2

(IMAGE MIRRORED FOR CLARITY)

N8
9 MD5588
REV. — A

(ORDER OF ASSEMBLY SHOWN) \

RREINMES S—<21 OUTBOUND
FUSELAGE — BOOT COWL ASSEMBLY

10-3010



RANS S-21 OUTBOUND

PAGE 010E-02
FUSELAGE - BOOT COWL ASSEMBLY
DESCRIPTION PART NUMBER QUANTITY
Bottom Boot Cowl Skin KPFUQ744 1
Forward Top Boot Cowl Skin KPFU0688 1
Side Boot Cowl Skin - LH KPFUOQ750-L 1
Top Side Boot Skin KPFU0690 2
Boot Cowl Spacer Strip - Top KPFUO0691 2
Boot Cowl Spacer Strip - Side KPFU0692 2
Firewall - Side - Left KPFWO0037-L 1
Firewall - Side - Right KPFWO0037-R 1
Firewall - Center KPFWO0038 1
1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 44
. Skin Stiffener - Boot Cowl KPFU0685 8
1/8" Aluminum Rivet - Avex 1691-0410 173
. Cowling Attach Strap - Top KPFU0694 1
1/8" Small Brass Washer AN960-B4 64
. Cowling Attach Strap - Side KPFU0695 2
Cowling Attach Strap - Bottom * KPFU0584 1
. Double Stick Foam Tape™>™ 0
. Side Boot Cowl Skin - RH KPFUO0750-R 1
. Truck Bed Liner Spray*™ e 0
. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 7
. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 50

* Builder Modifies
** Builder Supplied

9/11/2018



810¢/11/60

RRFINIE3 S-21 OUTBOUND
VENT SYSTEM INSTALLATION

NOTE: SYSTEM MAY VARY IN DESIGN

MD5062
REV. — A

€0-3010



RANS S-21 OUTBOUND PAGE 010E-04
FUSELAGE - VENT SYSTEM INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Air Vent NACA Scoop KSFU0004 2
2. 1/8" Aluminum Rivet - Avex 1691-0410 6
3. Silicone Seal* 0
4. Hose Clamp - 2 1/4" 5-5228 4
5. 1/8" Small Brass Washer AN960-B4 6
6. Eyeball Air Vent KSFU0006 2
7. 2" Fresh Air Duct KSFU0005 1

* Builder Supplied

9/11/2018
REV.-A



810¢/11/60

BEND TABS AS NEEDED
TO ALIGN WITH BOOT

COwL TOP _u>z_m_|/

N

REFER TO BOOT COWL
INSTALLATION

W] T~—sTATION 1

REFER TO
SUB—PANEL

INSTALLATION 5
B <
s N

STATION 2 15

/S@ 11

DRILL PANEL HOLES
TO 5/16” TO ALLOW
GROMMET INSERTION
MD5584

REV. — B

RRARIMES 5—<21 OUTBOUND
INSTRUMENT PANEL INSTALLATION

10-4010



RANS S-21 OUTBOUND

©ONOOEWON =

PAGE 010F-02
FUSELAGE - INSTRUMENT PANEL INSTALLATION
DESCRIPTION PART NUMBER QUANTITY
Oval Glare Shield Ring KPIP0147 2
Instrument Panel Visor KPIP0143 1
Instrument Panel Frame - LH KPIP0O157-L 1
Instrument Panel Frame - RH KPIP0157-R 1
Instrument Panel Frame Doubler KPIP0158 1
1/8" Aluminum Rivet - Avex 1691-0410 38
Instrument Panel - Blank KPIP0156 1
1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2
8-32 Nut Plate MS21047-08 12
. Dash Cover Fabric - Optional * KPINO127 0
. Dash Foam - Optional * KPINO128 0
. 3/16" Rubber Grommet KSAC0002 12
#8 Washer AN960-8 12
. #8 Pan Head Machine Screw MS27039-0809 12
. 3/32" Aluminum Rivet 40APR1/8 36
Contact Spray Adhesive - 3m Super 77 Spray ** - 0
Trimlock Cusion Lip 4100C-1/16 5ft

* May be purchased seperately, call RANS Parts Dept. for pricing

** Builder Supplied

9/11/2018



810¢/11/60

FUSELAGE CROSSING

*FIRE EXTINGUISHER
MAY MOUNT TO BOTTOM
OF THROTTLE BRACE

**TRIM FORWARD END OF
RADIO MOUNT PLATES TO
CLEAR FUSELAGE CROSSING
TUBE

RRRMES S—<1 OUTBOUND
INSTRUMENT SUB—PANEL & i

RADIO MOUNT PLATES INSTALLATION

€0-4010



RANS S-21 OUTBOUND

FUSELAGE - INSTRUMENT SUB-PANEL & RADIO MOUNT PAGE  010F-04
PLATES INSTALLATION

DESCRIPTION PART NUMBER QUANTITY
3/16" Bolt AN3-4A 2
Radio Mount Plate - Double - LH KPAV0003-L 1
Radio Mount Plate - Double - RH KPAV0003-R 1
3/16" Shear Nut AN364-1032A 2
3/16" Thin Washer AN960-10L 2
1/2" Cushion Clamp MS21919-DG8 2
3/4" x 3/4" x .063" Aluminum Angle * KAAC0044-12 1
Throttle Brace and Fire Extinguisher Mount KPIP0149 1

. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 33
. Sub-Panel Reinforcement KPIP0150 1
. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4

* Fabricate from Raw Stock

9/11/2018



ANNO49.LNO 1S SUULER J

NOILVTIVLSNI OAYdS HOLId - SNOILLdO - HDVTdSNA

vV 'A3d
6¥9¢aN

8102/ 1/60

— ‘(

/EIEFLL 3NDYOL MIILS TOMINOD

38NL ¥3IMOT SSNAL ¥IOOVAATIVL

WYV MNVHO QMVANVIS HLIM OAY3S

JYVMAYVH IN3Y¥3441a 3HIND3N
AV NINYVO NVHL ¥3HIO SOAY3S

G0-4010



RANS S-21 OUTBOUND

FUSELAGE - OPTIONS - PITCH SERVO INSTALLATION

PAGE 010F-06

KAFU0064

# DESCRIPTION PART NUMBER QUANTITY
1. Autopilot Servo Mount KPFUO0655 1
2. Autopilot Control Link Tube KPCS0298 1
3. Autopilot Control Stick Clamp KPCS0294 2
4. Autopilot Control Stick Mount KPCS0297 1
5. 3/16" Bolt AN3-3A 12
6. 3/16" Thin Washer AN960-10L 15
7. Loctite Blue* e 0
8. 3/16" Bolt AN3-7A 1
9. 3/16" Thick Washer AN960-10 4
10. 3/16" Shear Nut AN364-1032A 12
11. 3/16" Male Rod End CM-3 2
12. 3/16" Plain Nut AN345-10 2
13. 3/16" Bolt AN3-13A 2
14. 3/32" Aluminum Rivet 40APR1/8 6
15. 3/16" Nut Plate K-1000-3 3
16. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 1
17. 5/8" Cushion Clamp MS21919-DG10 1
18. Support Angle - Baggage Compartment ** *** KPIN0096 0
19. Small Cotter Pin MS24665-134 1

* Supplied with Fuel Servo

** Builder Supplied

*** Use Drop-off from KPIN0096

9/11/2018

REV. A



NOILVTIVLSNI OAYAS 'TIOYH - SNOILLdO - DV TdSN1d

810¢2/11/60

S 1v3sS HY ¥3aNN
/EIEIﬂ.L INISSOMO ,8/S

378v0 MOILS
NO¥ITIV
/\ |
A
8 6
/ 0 . B

TOYINOD —

ANNO4Y.LNO 1S SULElR

NMOHS NV1SdV0)

(ALIMYTID ¥04 Q3IAOW3N
NVLSdVO HLIM OAY3S

g ‘A3
6¥9¢aN

o)
o3
c<
50
o
o9
Am
m
ﬁ;u
=
=z
=P
%Z
29
o
52
=z
m
3
=<

£0-4010



RANS S-21 OUTBOUND PAGE 010F-08
FUSELAGE - OPTIONS - ROLL SERVO INSTALLATION
KAFU0064
# DESCRIPTION PART NUMBER QUANTITY
1. Autopilot Servo Mount KPFUO0665 1
2. Autopilot Cable Clamp KPCS0295 4
3. Autopilot Roll Control Cable KPCS0316 1
4 . Autopilot Cable Control Mount KPCS0296 1
5. 3/16" Bolt AN3-3A 7
6. 3/16" Thin Washer AN960-10L 15
7. Aluminum Bushing - 3/8" x .095" x 3/8" * KPST0132 1
8. 3/16" Bolt AN3-7A 4
9. 3/16" Shear Nut AN364-1032A 12
10. 3/16" Bolt AN3-6A 7
11. 3/32" Aluminum Rivet 40APR1/8 6
12. 3/16" Nut Plate K-1000-3 3
13. Aluminum Bushing - 3/8" x .095" x 5/16" * KPST0132 0
* Builder Modifies
9/11/2018

REV. B



810¢2/11/60

* TYPICAL FOR ALL RIBS
** INSTALL UNDER WINDSHIELD, NOT THRU
#+ RIVET TO TOP WING SKIN, INBOARD OF

INSIDE ROOT RIB

(RRGR R
FORMED WINDSHIELD

S—<21 OUTBOUND
& SKYLIGHT INSTALLATION

NOTE: DIP ALL EXTERNAL RIVETS AND SCREWS IN
SILICONE SEAL TO PROVIDE A MOISTURE SEAL.

FLAP GAP SEAL
(REFER TO 141 WING
— ROOT SEAL
INSTALLATION)

MD4934
REV. B

10-©010



RANS S-21 OUTBOUND PAGE 010G-02
FUSELAGE - FORMED WINDSHIELD & SKYLIGHT INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Windshield KSWS0003 1
2. Windshield Hold Down Strip KPWS0063 1
3. Skylight KPWS0059 1
4. AFT Trim Strip WS-WSSLS 1
5. Wing Cuff - LH KPWI0724-L 1
6. Wing Cuff - RH KPWI0724-R 1
7. #6 Pan Head Screw 6RX1/2 PHS 2
8. Windshield Mating Strip - Lower KPWS0072 1
9. 1/8" Aluminum Rivet - Avex 1691-0410 38
10. 1/2" Black Foam Tape* e 0
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 5
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 57
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 46
14. 3M 2216 Adhesive - 4 ounce* e 0
15. Windshield Mating Strip - Upper KPWS0071 1
16. Silicone Seal - Clear* e 0
17 . Cabin Rib - Middle KPWS0074 1
18. Mating Strip Support Tube KPWS0077 1
19. Skylight Trim Strip ** KPWS0010 5
20. Windshield Outer Hold Down Spacer KPWS0076 2
21. Z Strip KPWS0070 2
22 . Z Clamp Strip KPWS0068 2
23. 1/8" Stainless Steel Rivet - Flush (120 degree) CCC-42 3
24 . Z Strip Spacer KPWS0069 2
25. Windshield Outer Hold Down Strip KPWS0075 2
26. 1/2" 3M VHB Tape KSACO0078 4 ft
27 . 8-32 Rivet Nut KSHWO0116 5
28 . 8-32 Button Head Screw KSHWO0117 5
29. 1/8" Aluminum Rivet - Cherry Q AAPQ-46 19
30. Skylight Spacer Strip KPWS0078 2
31. Cabin Rib - Outer KPWS0080 2
* Builder Supplied
** Builder Modifies
9/11/2018

REV. B



ANNO4dLNO 1Z-S SIS T

INIIL 22 NVXAT ‘ATIINASSY 400d

v — 'AJd

C¢8GGAN

81L0¢/11/60

10-HOLO0



RANS S-21 OUTBOUND
DOOR ASSEMBLY, LEXAN AND TRIM

010H-02

LEXAN & TRIM
# DESCRIPTION PART NUMBER QUANTITY
1. Upper Trim Strip * KPDRO0OO077 2
2. Door Frame Assembly - RH KADRO0O12-R 1
2. Door Frame Assembly - LH KADRO0O12-L 1
3. Door - Lexan - Upper * KPDRO0129 2
4. Door - Lexan - Lower - LH * KPDRO0130-L 1
4. Door - Lexan - Lower - RH * KPDRO0130-R 1
5. Channel Extrusion * KPDRO0131 2
6. Door Trim - FWD * KPDRO0126 2
7. Door Trim - AFT * KPDRO0127 2
8. Door Trim - Lower * KPDRO0128 2
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 72
10. 1/8" Aluminum Rivet - Avex 1691-0410 64
11. Rubber Edging 8510K11 8 ft
12. 1/2" Black Foam Tape™>™ 0
13. Adhesive - Superglue*™ 0
14. 3/32" Aluminum Rivet 40APR1/8 2
15. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 4
16. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 34
17 . 1/8" Aluminum Rivet - Cherry Q AAPQ-41 2
18. Silicone Seal*™* e 0
19. 1/2" 3M VHB Tape KSACO0078 8.5 ft
* Builder Modifies
** Builder Supplied
9/11/2018

REV. A



* CUT BUSHING TO LENGTH AS NEEDED TO SECURE DOOR TIGHTLY.

** USE WASHERS AS NEEDED TO SECURE DOOR TIGHTLY

NOTE
ORIENTATION OF
DOOR LATCH IN
RESPECT TO

nma\_uoom HANDLE

810zZ/11/60

**k AFT DOOR LATCH STRIKER PLATE INSTALLS OVER INTERIOR.
CAUTION: DO NOT RIVET INTO FUSELAGE FRAME

O 1 )

DOOR LATCH
ORIENTATION

IMPORTANT: CYLINDER MUST BE UP

|,
& FUSELAGE FRAME

NOTE: RIGHT HAND DOOR SHOWN

4/
16
MD4214
REV. A
FUSELAGE FRAME RAEINMISS S—21 OUTBOUND

WITH INTERIOR INSTALLED

DOOR LATCH AND DOOR INSTALLATION

¢0—HOL0



RANS S-21 OUTBOUND
DOOR LATCH AND DOOR INSTALLATION

010H-04

# DESCRIPTION PART NUMBER QUANTITY
1. Self-Locking Clevis Pin KSHWO0045 4
2. Door Handle - Inner KPDRO0143 2
3. 1/8" X 3/4" Roll Pin KSHWO0090 4
4. 3/16" Thin Washer AN960-10L 6
5. Loctite Blue* e 0
6. Raw Stock - 3/8" x .095" Aluminum Tube KPST0132 1
6. Axle Tube - 3/8" x .095 x 2-1/4" ** KPST0132 0
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
8. Door Spacer Bushing, 1/2" x .058 x 3/8" ** KPACO0278 1
9. 3/16" Bolt AN3-4A 2
10. 3/16" Shear Acorn Nut 22NKMO02 2
11. Door Latch KPDRO0113 2
12. 3/16" Thick Washer AN960-10 4
13. Door Pivot Bushing KPDRO0057 2
14 . Handle Stop Plate KPDRO111 2
15. 3/8" Thick Washer AN960-616 4
16. Door Handle - Outer KPDRO0144 2
17. Adhesive or Double Stick Tape* 0
18. Door Latch Striker Plate KPDRO0122 2
19. 3/4" Acrylic Foam Tape* 0
20. 5/16" Thick Washer AN960-516 4
21. Ball Stud KSHW0021 4
22. 5/16" Loc-Nut - Course KSHWO0022 2
23. Gas Spring KSHWO0078 2
24 . 5/16" Thin Washer AN960-516L 2
25. Aft Door Latch Striker Plate - LH KPDRO0125-L 1
25. Aft Door Latch Striker Plate - RH KPDRO0125-R 1
26. 1/8" Aluminum Rivet - Avex 1691-0410 6

* Builder Supplied
** Builder fabricates from raw stock

9/11/2018
REV. A



NOILVTIVLSNI INHINLIVIINOD HDOVDOVY LAV - dDVTHSNA

aANNO4.LNO 1S SUULER

OO — "A3d

£B6SSAN

81L0¢/11/60

10-101L0



RANS S-21 OUTBOUND
AFT BAGGAGE COMPARTMENT INSTALLATION

PAGE

0101-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aft Side - Baggage - RH KPIN0136-R 1
2. Aft Side - Baggage - LH KPIN0136-L 1
3. S-4 Closeout KPIN0137 1
4 . Aft Bottom - Baggage - RH KPINO135 1
5. Aft Bottom - Baggage - LH KPINO134 1
6. Aft Baggage Bottom Support KPIN0138 2
7. Baggage Compartment Fabric - Optional - 2.5 yards* - 0
8. Contact Cement Adhesive - 3M Super 77 Spray * - 0
9. 8-32 Nut Plate MS21047-08 16
10. 3/32" Aluminum Rivet 40APR1/8 36
11. 8-32 Machine Screw AN526-832R10 16
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 20
13. 1/8" Aluminum Rivet - Avex 1691-0410 54
14 . Spacer - Station 4 Closeout - 0.75" *** KPINO141 1
15. pPvC Cement*»> e 0
16. 3/16" Bolt AN3-12A 2
17. 3/16" Nut Plate K-1000-3 2
* May be purchased seperately, call RANS Parts Dept. for pricing
** Builder Supplied
Builder Modifies 9/11/2018

REV. - ORIG



NOILVTIV.LSNI INAINLIVdINOD dDVDOHVH AIVMNIOA - SHAIS

ANNO4Y.LNO IS SULER

OO — "A3d

£B6SSAN

)
%
o
[(e]
@
¥
=
o)
b
T
(=}
m
P
P
=z
=

*
Q
o
z
o
3
C
w
m
5
%I
>
£
[
z
®
=
3
4
x
|
W
>
o

82 NOILVLIS—_

g2 NOILVIS

810¢2/11/60

€0-1010



RANS S-21 OUTBOUND

PAGE

SIDES - FORWARD BAGGAGE COMPARTMENT INSTALLATION

0101-04

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Side - Baggage Compartment - LH KPIN0094-L 1
2. Forward Side - Baggage Compartment - RH KPINO094-R 1
3. 1/8" Aluminum Rivet - Avex 1691-0410 12
4 . Support Angle - Baggage Compartment * KPINO096 3
5. 3/32" Aluminum Rivet 40APR1/8 14
6. 8-32 Nut Plate MS21047-08 7
7. 8-32 Machine Screw AN526-832R10 2
* Builder Modifies
9/11/2018

REV. - ORIG



8L02/11/60

13NVd

ANNO4.LNO IS SLULER

NOILVTIVLSNI INHINLIVdNOD HOVODVH AdVMAMIOA - 40014

vV A3
£B6SSAN

g¢ NOILVLS

Q310N SV 1d30X3
X3IAV OL¥0—1691L
S13AIY 11V 310N

G0o-10L0



RANS S-21 OUTBOUND PAGE 010106
FLOOR - FORWARD BAGGAGE COMPARTMENT INSTALLATION
# DESCRIPTION PART NUMBER QUANTITY
1. Forward Bottom - Baggage Compartment KPINO090 1
2. 8-32 Machine Screw AN526-832R10 13
3. #8 Washer AN960-8 13
4. 8-32 Nut Plate MS21047-08 8
5. 3/32" Aluminum Rivet 40APR1/8 16
6. 1/8" Aluminum Rivet - Avex 1691-0410 27
9/11/2018

REV. A



LAV - NOILLVTIVLSNI dOIdH.LNI
ANNO4dLNO 1S SlULEed

v "A3d
GBSSAN

ayvogy0014

S3I4IAON ¥3a1INg =

8102/1L1/60

2071010



RANS S-21 OUTBOUND
INTERIOR INSTALLATION - AFT

PAGE 0101-08

# DESCRIPTION PART NUMBER QUANTITY
1. Station 2A Closeout KPINO099 1
2. Middle Console KPIN0122 1
3. Rudder Cable Closeout KPINO101 1
4 . Seat Side Closeout - RH KPINO142-R 1
4 . Seat Side Closeout - LH KPINO142-L 1
5. Control Stick Closeout - LH KPIN0126-L 1
5. Control Stick Closeout - RH KPIN0126-R 1
6. Flap Lever / Control Stick Closeout KPIN0124 1
7. Lower Flap Lever Closeout KPINO110 1
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
9. Side Closeout Retainer ****** KPIN0143 1
10. Support Angle - Baggage Compartment * KPINO096 0
11. Rubber Trim X1011 2 ft
12 . Control Stick Boot KPINO013 2
13. 1/8" Small Brass Washer AN960-B4 24
14 . Skin Stiffener - Boot Cowl ** KPFUQ0685 1
15. 1/8" Aluminum Rivet - Avex 1691-0410 27
16. Tinnerman A1789-8Z-1 21
17 . #8 Pan Head Screw 8X1/2 PHS 15
18. #6 Pan Head Screw 6RX1/2 PHS 10
19. Adhesive - Superglue**>* e 0
20. Velcro - Adhesive Back ** e 0
21. Interior Fabric - Optional - 2 yards *** *x&*x . 0
22 . Contact Cement Adhesive - BrushOn*>* 0
23. Tinnerman A6196-6Z-1 4
24 . 3/32" Aluminum Rivet 40APR1/8 32
25. Loctite Blue*>* e 0
26. Flap Lever Cover - LH **** KPINO118-L 0
26. Flap Lever Cover - RH **** KPIN0118-R 0
27 . Screw Rivet M60-0580-01 2

* Use Drop-Off from Baggage Compartment Installation
** Also Use Drop-Off from Boot Cowl Assembly  *** Builder Supplied
**+*% Refer to Flap Lever Assembly  ***** May be purchased seperately, call RANS Parts Dept.

9/11/2018
rekkxx Builder Modifies

REV. - ORIG



8102/1L1/60

* BUILDER MODIFIES

RRARINMNIES S-21 OUTBOUND
INTERIOR INSTALLATION - RUDDER CABLE COVER

MD5595
REV. — ORIG

v80-101L0



RANS S-21 OUTBOUND PAGE 0101-088
INTERIOR INSTALLATION - RUDDER CABLE COVER

# DESCRIPTION PART NUMBER QUANTITY

1. Rudder Cable Cover KPINO0145 1

2. #8 Pan Head Screw 8X1/2 PHS 6

3. Tinnerman A1789-82-1 6

4 . Skin Stiffener - Boot Cowl * KPFU0685 1

5. 1/8" Aluminum Rivet - Avex 1691-0410 6
* Builder Modifies

9/11/2018

REV. - ORIG



810¢/11/60

AMA - NOILVTIVLSNI JOTdALNI
dANNo4dLNoO 17-S SWEJ

60-1010



RANS S-21 OUTBOUND
INTERIOR INSTALLATION - FWD

0101-10

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Valve Indicator Plate KPIN0131 1
2. AFT Side Kick Panel - RH KPIN0120-R 1
2. AFT Side Kick Panel - LH KPIN0120-L 1
3. FWD Side Kick Panel - RH KPIN0121-R 1
3. FWD Side Kick Panel - LH KPINO121-L 1
4, Side Kick Panel * KPIN0123 0
5. 1/8" Aluminum Rivet - Avex 1691-0410 10
6. 3/32" Aluminum Rivet 40APR1/8 12
7 . Fuel Valve Guard KPINO130 1
8. Brass Bolt MS35214-20 2
9. 1/8" Small Brass Washer AN960-B4 2
10. #4-40 Nut AN364-440A 2
13. #8 Pan Head Screw 8X1/2 PHS 8
* Builder Supplied
9/11/2018

REV. - ORIG



8L02/11/60

* REFER TO AFT BAGGAGE
COMPARTMENT INSTALLATION

** REFER TO FLOOR — FORWARD
BAGGAGE COMPARTMENT INSTALLATION

STATION 4
CLOSEOUT

SSSTATION 3

RREMSS S-21 OUTBOUND
OPTIONS - CARGO NET INSTALLATION REV. > ORIG

11-1010



RANS S-21 OUTBOUND PAGE 0101-12
OPTIONS - CARGO NET INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY

1. Cargo Net KPINO105 1

2. #10 Washer - Stainless Steel BSHWO0022 4
9/11/2018

REV. - ORIG



8102/1L1/60

REFER TO AILERON CABLE
SYSTEM INSTALLATION — FUSELAGE

TTTSTATION 3

=

RFEINIES S-21 OUTBOUND _—
STATION 3 CLOSEOUT REV. A

10-rOLO



RANS S-21 OUTBOUND PAGE 010J-02
STATION 3 CLOSEOQUT
# DESCRIPTION PART NUMBER QUANTITY
1. Station 3 Closeout - Side - LH KPINO113-L 1
2. Station 3 Closeout - Side - RH KPINO0113-R 1
3. Station 3 Closeout - Upper KPINO115 1
4 . Screw Rivet M60-0580-01 6
9/11/2018

REV. - ORIG



	aa-S-21 PARTS
	parts 000-01
	parts 000-02
	PPR - S-21

	parts 002-01
	parts 002-02
	PPR - S-21

	parts 003-01
	parts 003-02
	PPR - S-21

	parts 003-03
	parts 003-04
	PPR - S-21

	parts 004-01
	parts 004-02
	PPR - S-21

	parts 004-03
	parts 004-04
	PPR - S-21

	parts 004-05
	parts 004-06
	PPR - S-21

	parts 005-01
	parts 005-02
	PPR - S-21

	parts 005-03
	parts 005-04
	PPR - S-21

	parts 005-05
	parts 005-06
	PPR - S-21

	parts 005-07
	parts 005-08
	PPR - S-21

	parts 006-01
	parts 006-02
	PPR - S-21

	parts 006A-01
	parts 006A-02
	PPR - S-21

	parts 006B-01
	parts 006B-02
	PPR - S-21

	parts 006B-03
	parts 006B-04
	PPR - S-21

	parts 006C-01
	parts 006C-02
	PPR - S-21

	parts 006C-03
	parts 006C-04
	PPR - S-21

	parts 006C-05
	parts 006C-06
	PPR - S-21

	parts 006D-01
	parts 006D-02
	PPR - S-21

	parts 006E-01
	parts 006E-02
	PPR - S-21

	parts 006F-01
	parts 006F-02
	PPR - S-21

	parts 006G-01
	parts 006G-02
	PPR - S-21

	parts 006G-03
	parts 006G-04
	PPR - S-21

	parts 006H-01
	parts 006H-02
	PPR - S-21

	parts 006H-03
	parts 006H-04
	PPR - S-21

	parts 006I-01
	parts 006I-02
	PPR - S-21

	parts 007-01
	parts 007-02
	PPR - S-21

	parts 007-03
	parts 007-04
	PPR - S-21

	parts 007-05
	parts 007-06
	PPR - S-21

	parts 007-07
	parts 007-08
	PPR - S-21

	parts 007A-01
	parts 007A-02
	PPR - S-21

	parts 007B-01
	parts 007B-02
	PPR - S-21

	parts 007B-03
	parts 007B-04
	PPR - S-21

	parts 007C-01
	parts 007C-02
	PPR - S-21

	parts 008-01
	parts 008-02
	PPR - S-21

	parts 008-03
	parts 008-04
	PPR - S-21

	parts 008-05
	parts 008-06
	PPR - S-21

	parts 008-07
	parts 008-08
	PPR - S-21

	parts 008-09
	parts 008-10
	PPR - S-21

	parts 008A-01
	parts 008A-02
	PPR - S-21

	parts 008A-03
	parts 008A-04
	PPR - S-21

	parts 008A-05
	parts 008A-06
	PPR - S-21

	parts 008A-07
	parts 008A-08
	PPR - S-21

	parts 008A-09
	parts 008A-10
	PPR - S-21

	parts 008B-01
	parts 008B-02
	PPR - S-21

	parts 009-01
	parts 009-02
	PPR - S-21

	parts 009A-01
	parts 009A-02
	PPR - S-21

	parts 009B-01
	parts 009B-02
	PPR - S-21

	parts 009C-01
	parts 009C-02
	PPR - S-21

	parts 009D-01
	parts 009D-02
	PPR - S-21

	parts 009D-03
	parts 009D-04
	PPR - S-21

	parts 009D-05
	parts 009D-06
	PPR - S-21

	parts 010-01
	parts 010-02
	PPR - S-21

	parts 010-03
	parts 010-04
	PPR - S-21

	parts 010A-01
	parts 010A-02
	PPR - S-21

	parts 010B-01
	parts 010B-02
	PPR - S-21

	parts 010C-01
	parts 010C-02
	PPR - S-21

	parts 010D-01
	parts 010D-02
	PPR - S-21

	parts 010E-01
	parts 010E-02
	PPR - S-21

	parts 010E-03
	parts 010E-04
	PPR - S-21

	parts 010F-01
	parts 010F-02
	PPR - S-21

	parts 010F-03
	parts 010F-04
	PPR - S-21

	parts 010F-05
	parts 010F-06
	PPR - S-21

	parts 010F-07
	parts 010F-08
	PPR - S-21

	parts 010G-01
	parts 010G-02
	PPR - S-21

	parts 010H-01
	parts 010H-02
	PPR - S-21

	parts 010H-03
	parts 010H-04
	PPR - S-21

	parts 010I-01
	parts 010I-02
	PPR - S-21

	parts 010I-03
	parts 010I-04
	PPR - S-21

	parts 010I-05
	parts 010I-06
	PPR - S-21

	parts 010I-07
	parts 010I-08
	PPR - S-21

	parts 010I-09
	parts 010I-10
	PPR - S-21

	parts 010I-11
	parts 010I-12
	PPR - S-21

	parts 010J-01
	parts 010J-02
	PPR - S-21

	parts 008A-04B.pdf
	PPR - S-21

	parts 008A-06B.pdf
	PPR - S-21

	S-21 ROTAX 912uls.pdf
	parts 011-01_912uls
	parts 011-02_912uls
	PPR - S-21

	parts 011A-01_912uls
	parts 011A-02_912uls
	PPR - S-21

	parts 011A-03_912uls
	parts 011A-04_912uls
	PPR - S-21

	parts 011A-05_912uls
	parts 011A-06_912uls
	PPR - S-21

	parts 011B-01_912uls
	parts 011B-02_912uls
	PPR - S-21

	parts 011B-03_912uls
	parts 011B-04_912uls
	PPR - S-21

	parts 011B-05_912uls
	parts 011B-06_912uls
	PPR - S-21

	parts 011B-07_912uls
	parts 011B-08_912uls
	PPR - S-21

	parts 011C-01_912uls
	parts 011C-02_912uls
	PPR - S-21

	parts 011C-03_912uls
	parts 011C-04_912uls
	PPR - S-21

	parts 011D-01_912uls
	parts 011D-02_912uls
	PPR - S-21

	parts 011E-01_912uls
	parts 011E-02_912uls
	PPR - S-21

	parts 011E-03_912uls
	parts 011E-04_912uls
	PPR - S-21

	parts 011F-01_912uls
	parts 011F-02_912uls
	PPR - S-21

	parts 011G-01_912uls
	parts 011G-02_912uls
	PPR - S-21

	parts 011H-01_912uls
	parts 011H-02_912uls
	PPR - S-21

	parts 011I-01_912uls
	parts 011I-02_912uls
	PPR - S-21

	parts 011I-03_912uls
	parts 011I-04_912uls
	PPR - S-21

	parts 011I-05_912uls
	parts 011I-06_912uls
	PPR - S-21

	parts 011J-01_912uls
	parts 011J-02_912uls
	PPR - S-21

	parts 011K-01_912uls
	parts 011K-02_912uls
	PPR - S-21

	parts 011K-03_912uls
	parts 011K-04_912uls
	PPR - S-21

	parts 011L-01_912uls
	parts 011L-02_912uls
	PPR - S-21


	010G - S-21 PARTS MANUAL - windshield.pdf
	parts 010G-01
	parts 010G-02

	parts 007A-04.pdf
	PPR - S-21

	parts 008A-04.pdf
	PPR - S-21

	parts 002-04.pdf
	PPR - S-21

	parts 008C-02.pdf
	PPR - S-21

	parts 001-02.pdf
	PPR - S-21

	parts 009B-04.pdf
	PPR - S-21

	parts 003-02.pdf
	PPR - S-21

	parts 010I-08B.pdf
	PPR - S-21

	rudder.pdf
	aa-S-21 PARTS
	parts 000-01
	parts 000-02
	PPR - S-21

	parts 002-01
	parts 002-02
	PPR - S-21

	parts 003-01
	parts 003-02
	PPR - S-21

	parts 003-03
	parts 003-04
	PPR - S-21

	parts 004-01
	parts 004-02
	PPR - S-21

	parts 004-03
	parts 004-04
	PPR - S-21

	parts 004-05
	parts 004-06
	PPR - S-21

	parts 005-01
	parts 005-02
	PPR - S-21

	parts 005-03
	parts 005-04
	PPR - S-21

	parts 005-05
	parts 005-06
	PPR - S-21

	parts 005-07
	parts 005-08
	PPR - S-21

	parts 006-01
	parts 006-02
	PPR - S-21

	parts 006A-01
	parts 006A-02
	PPR - S-21

	parts 006B-01
	parts 006B-02
	PPR - S-21

	parts 006B-03
	parts 006B-04
	PPR - S-21

	parts 006C-01
	parts 006C-02
	PPR - S-21

	parts 006C-03
	parts 006C-04
	PPR - S-21

	parts 006C-05
	parts 006C-06
	PPR - S-21

	parts 006D-01
	parts 006D-02
	PPR - S-21

	parts 006E-01
	parts 006E-02
	PPR - S-21

	parts 006F-01
	parts 006F-02
	PPR - S-21

	parts 006G-01
	parts 006G-02
	PPR - S-21

	parts 006G-03
	parts 006G-04
	PPR - S-21

	parts 006H-01
	parts 006H-02
	PPR - S-21

	parts 006H-03
	parts 006H-04
	PPR - S-21

	parts 006I-01
	parts 006I-02
	PPR - S-21

	parts 007-01
	parts 007-02
	PPR - S-21

	parts 007-03
	parts 007-04
	PPR - S-21

	parts 007-05
	parts 007-06
	PPR - S-21

	parts 007-07
	parts 007-08
	PPR - S-21

	parts 007A-01
	parts 007A-02
	PPR - S-21

	parts 007B-01
	parts 007B-02
	PPR - S-21

	parts 007B-03
	parts 007B-04
	PPR - S-21

	parts 007C-01
	parts 007C-02
	PPR - S-21

	parts 008-01
	parts 008-02
	PPR - S-21

	parts 008-03
	parts 008-04
	PPR - S-21

	parts 008-05
	parts 008-06
	PPR - S-21

	parts 008-07
	parts 008-08
	PPR - S-21

	parts 008-09
	parts 008-10
	PPR - S-21

	parts 008A-01
	parts 008A-02
	PPR - S-21

	parts 008A-03
	parts 008A-04
	PPR - S-21

	parts 008A-05
	parts 008A-06
	PPR - S-21

	parts 008A-07
	parts 008A-08
	PPR - S-21

	parts 008A-09
	parts 008A-10
	PPR - S-21

	parts 008B-01
	parts 008B-02
	PPR - S-21

	parts 009-01
	parts 009-02
	PPR - S-21

	parts 009A-01
	parts 009A-02
	PPR - S-21

	parts 009B-01
	parts 009B-02
	PPR - S-21

	parts 009C-01
	parts 009C-02
	PPR - S-21

	parts 009D-01
	parts 009D-02
	PPR - S-21

	parts 009D-03
	parts 009D-04
	PPR - S-21

	parts 009D-05
	parts 009D-06
	PPR - S-21

	parts 010-01
	parts 010-02
	PPR - S-21

	parts 010-03
	parts 010-04
	PPR - S-21

	parts 010A-01
	parts 010A-02
	PPR - S-21

	parts 010B-01
	parts 010B-02
	PPR - S-21

	parts 010C-01
	parts 010C-02
	PPR - S-21

	parts 010D-01
	parts 010D-02
	PPR - S-21

	parts 010E-01
	parts 010E-02
	PPR - S-21

	parts 010E-03
	parts 010E-04
	PPR - S-21

	parts 010F-01
	parts 010F-02
	PPR - S-21

	parts 010F-03
	parts 010F-04
	PPR - S-21

	parts 010F-05
	parts 010F-06
	PPR - S-21

	parts 010F-07
	parts 010F-08
	PPR - S-21

	parts 010G-01
	parts 010G-02
	PPR - S-21

	parts 010H-01
	parts 010H-02
	PPR - S-21

	parts 010H-03
	parts 010H-04
	PPR - S-21

	parts 010I-01
	parts 010I-02
	PPR - S-21

	parts 010I-03
	parts 010I-04
	PPR - S-21

	parts 010I-05
	parts 010I-06
	PPR - S-21

	parts 010I-07
	parts 010I-08
	PPR - S-21

	parts 010I-09
	parts 010I-10
	PPR - S-21

	parts 010I-11
	parts 010I-12
	PPR - S-21

	parts 010J-01
	parts 010J-02
	PPR - S-21

	parts 008A-04B.pdf
	PPR - S-21

	parts 008A-06B.pdf
	PPR - S-21

	S-21 ROTAX 912uls.pdf
	parts 011-01_912uls
	parts 011-02_912uls
	PPR - S-21

	parts 011A-01_912uls
	parts 011A-02_912uls
	PPR - S-21

	parts 011A-03_912uls
	parts 011A-04_912uls
	PPR - S-21

	parts 011A-05_912uls
	parts 011A-06_912uls
	PPR - S-21

	parts 011B-01_912uls
	parts 011B-02_912uls
	PPR - S-21

	parts 011B-03_912uls
	parts 011B-04_912uls
	PPR - S-21

	parts 011B-05_912uls
	parts 011B-06_912uls
	PPR - S-21

	parts 011B-07_912uls
	parts 011B-08_912uls
	PPR - S-21

	parts 011C-01_912uls
	parts 011C-02_912uls
	PPR - S-21

	parts 011C-03_912uls
	parts 011C-04_912uls
	PPR - S-21

	parts 011D-01_912uls
	parts 011D-02_912uls
	PPR - S-21

	parts 011E-01_912uls
	parts 011E-02_912uls
	PPR - S-21

	parts 011E-03_912uls
	parts 011E-04_912uls
	PPR - S-21

	parts 011F-01_912uls
	parts 011F-02_912uls
	PPR - S-21

	parts 011G-01_912uls
	parts 011G-02_912uls
	PPR - S-21

	parts 011H-01_912uls
	parts 011H-02_912uls
	PPR - S-21

	parts 011I-01_912uls
	parts 011I-02_912uls
	PPR - S-21

	parts 011I-03_912uls
	parts 011I-04_912uls
	PPR - S-21

	parts 011I-05_912uls
	parts 011I-06_912uls
	PPR - S-21

	parts 011J-01_912uls
	parts 011J-02_912uls
	PPR - S-21

	parts 011K-01_912uls
	parts 011K-02_912uls
	PPR - S-21

	parts 011K-03_912uls
	parts 011K-04_912uls
	PPR - S-21

	parts 011L-01_912uls
	parts 011L-02_912uls
	PPR - S-21


	010G - S-21 PARTS MANUAL - windshield.pdf
	parts 010G-01
	parts 010G-02

	parts 007A-04.pdf
	PPR - S-21

	parts 008A-04.pdf
	PPR - S-21

	parts 002-04.pdf
	PPR - S-21

	parts 008C-02.pdf
	PPR - S-21

	parts 001-02.pdf
	PPR - S-21

	parts 009B-04.pdf
	PPR - S-21

	parts 003-02.pdf
	PPR - S-21

	parts 010I-08B.pdf
	PPR - S-21


	vertical.pdf
	aa-S-21 PARTS
	parts 000-01
	parts 000-02
	PPR - S-21

	parts 002-01
	parts 002-02
	PPR - S-21

	parts 003-01
	parts 003-02
	PPR - S-21

	parts 003-03
	parts 003-04
	PPR - S-21

	parts 004-01
	parts 004-02
	PPR - S-21

	parts 004-03
	parts 004-04
	PPR - S-21

	parts 004-05
	parts 004-06
	PPR - S-21

	parts 005-01
	parts 005-02
	PPR - S-21

	parts 005-03
	parts 005-04
	PPR - S-21

	parts 005-05
	parts 005-06
	PPR - S-21

	parts 005-07
	parts 005-08
	PPR - S-21

	parts 006-01
	parts 006-02
	PPR - S-21

	parts 006A-01
	parts 006A-02
	PPR - S-21

	parts 006B-01
	parts 006B-02
	PPR - S-21

	parts 006B-03
	parts 006B-04
	PPR - S-21

	parts 006C-01
	parts 006C-02
	PPR - S-21

	parts 006C-03
	parts 006C-04
	PPR - S-21

	parts 006C-05
	parts 006C-06
	PPR - S-21

	parts 006D-01
	parts 006D-02
	PPR - S-21

	parts 006E-01
	parts 006E-02
	PPR - S-21

	parts 006F-01
	parts 006F-02
	PPR - S-21

	parts 006G-01
	parts 006G-02
	PPR - S-21

	parts 006G-03
	parts 006G-04
	PPR - S-21

	parts 006H-01
	parts 006H-02
	PPR - S-21

	parts 006H-03
	parts 006H-04
	PPR - S-21

	parts 006I-01
	parts 006I-02
	PPR - S-21

	parts 007-01
	parts 007-02
	PPR - S-21

	parts 007-03
	parts 007-04
	PPR - S-21

	parts 007-05
	parts 007-06
	PPR - S-21

	parts 007-07
	parts 007-08
	PPR - S-21

	parts 007A-01
	parts 007A-02
	PPR - S-21

	parts 007B-01
	parts 007B-02
	PPR - S-21

	parts 007B-03
	parts 007B-04
	PPR - S-21

	parts 007C-01
	parts 007C-02
	PPR - S-21

	parts 008-01
	parts 008-02
	PPR - S-21

	parts 008-03
	parts 008-04
	PPR - S-21

	parts 008-05
	parts 008-06
	PPR - S-21

	parts 008-07
	parts 008-08
	PPR - S-21

	parts 008-09
	parts 008-10
	PPR - S-21

	parts 008A-01
	parts 008A-02
	PPR - S-21

	parts 008A-03
	parts 008A-04
	PPR - S-21

	parts 008A-05
	parts 008A-06
	PPR - S-21

	parts 008A-07
	parts 008A-08
	PPR - S-21

	parts 008A-09
	parts 008A-10
	PPR - S-21

	parts 008B-01
	parts 008B-02
	PPR - S-21

	parts 009-01
	parts 009-02
	PPR - S-21

	parts 009A-01
	parts 009A-02
	PPR - S-21

	parts 009B-01
	parts 009B-02
	PPR - S-21

	parts 009C-01
	parts 009C-02
	PPR - S-21

	parts 009D-01
	parts 009D-02
	PPR - S-21

	parts 009D-03
	parts 009D-04
	PPR - S-21

	parts 009D-05
	parts 009D-06
	PPR - S-21

	parts 010-01
	parts 010-02
	PPR - S-21

	parts 010-03
	parts 010-04
	PPR - S-21

	parts 010A-01
	parts 010A-02
	PPR - S-21

	parts 010B-01
	parts 010B-02
	PPR - S-21

	parts 010C-01
	parts 010C-02
	PPR - S-21

	parts 010D-01
	parts 010D-02
	PPR - S-21

	parts 010E-01
	parts 010E-02
	PPR - S-21

	parts 010E-03
	parts 010E-04
	PPR - S-21

	parts 010F-01
	parts 010F-02
	PPR - S-21

	parts 010F-03
	parts 010F-04
	PPR - S-21

	parts 010F-05
	parts 010F-06
	PPR - S-21

	parts 010F-07
	parts 010F-08
	PPR - S-21

	parts 010G-01
	parts 010G-02
	PPR - S-21

	parts 010H-01
	parts 010H-02
	PPR - S-21

	parts 010H-03
	parts 010H-04
	PPR - S-21

	parts 010I-01
	parts 010I-02
	PPR - S-21

	parts 010I-03
	parts 010I-04
	PPR - S-21

	parts 010I-05
	parts 010I-06
	PPR - S-21

	parts 010I-07
	parts 010I-08
	PPR - S-21

	parts 010I-09
	parts 010I-10
	PPR - S-21

	parts 010I-11
	parts 010I-12
	PPR - S-21

	parts 010J-01
	parts 010J-02
	PPR - S-21

	parts 008A-04B.pdf
	PPR - S-21

	parts 008A-06B.pdf
	PPR - S-21

	S-21 ROTAX 912uls.pdf
	parts 011-01_912uls
	parts 011-02_912uls
	PPR - S-21

	parts 011A-01_912uls
	parts 011A-02_912uls
	PPR - S-21

	parts 011A-03_912uls
	parts 011A-04_912uls
	PPR - S-21

	parts 011A-05_912uls
	parts 011A-06_912uls
	PPR - S-21

	parts 011B-01_912uls
	parts 011B-02_912uls
	PPR - S-21

	parts 011B-03_912uls
	parts 011B-04_912uls
	PPR - S-21

	parts 011B-05_912uls
	parts 011B-06_912uls
	PPR - S-21

	parts 011B-07_912uls
	parts 011B-08_912uls
	PPR - S-21

	parts 011C-01_912uls
	parts 011C-02_912uls
	PPR - S-21

	parts 011C-03_912uls
	parts 011C-04_912uls
	PPR - S-21

	parts 011D-01_912uls
	parts 011D-02_912uls
	PPR - S-21

	parts 011E-01_912uls
	parts 011E-02_912uls
	PPR - S-21

	parts 011E-03_912uls
	parts 011E-04_912uls
	PPR - S-21

	parts 011F-01_912uls
	parts 011F-02_912uls
	PPR - S-21

	parts 011G-01_912uls
	parts 011G-02_912uls
	PPR - S-21

	parts 011H-01_912uls
	parts 011H-02_912uls
	PPR - S-21

	parts 011I-01_912uls
	parts 011I-02_912uls
	PPR - S-21

	parts 011I-03_912uls
	parts 011I-04_912uls
	PPR - S-21

	parts 011I-05_912uls
	parts 011I-06_912uls
	PPR - S-21

	parts 011J-01_912uls
	parts 011J-02_912uls
	PPR - S-21

	parts 011K-01_912uls
	parts 011K-02_912uls
	PPR - S-21

	parts 011K-03_912uls
	parts 011K-04_912uls
	PPR - S-21

	parts 011L-01_912uls
	parts 011L-02_912uls
	PPR - S-21


	010G - S-21 PARTS MANUAL - windshield.pdf
	parts 010G-01
	parts 010G-02

	parts 007A-04.pdf
	PPR - S-21

	parts 008A-04.pdf
	PPR - S-21

	parts 002-04.pdf
	PPR - S-21

	parts 008C-02.pdf
	PPR - S-21

	parts 001-02.pdf
	PPR - S-21

	parts 009B-04.pdf
	PPR - S-21

	parts 003-02.pdf
	PPR - S-21

	parts 010I-08B.pdf
	PPR - S-21


	007C-02(1).pdf
	Table 1

	007C-02(1).pdf
	Table 1

	007C-02.pdf
	Table 1

	007C-02.pdf
	Table 1

	003-04.pdf
	Table 1

	006I-02.pdf
	Table 1

	003-02.pdf
	Table 1

	008a-06.pdf
	Table 1

	006D-04.pdf
	Table 1

	006D-02.pdf
	Table 1

	006D-02.pdf
	Table 1




